Thunder
Tiger

Titan )& 3. () INSTRUCTION MANUAL

Torque-tube Verairon ﬁﬂ §§ Eﬁ Bﬂ %

No.4856

This radio control model car is not a toy! Before beginning assembly, please
& read this manual thoroughly.
AESSSMHEERIF—MHRITE - BRI RGBT ERREE -
The contents are subject to change without prior notice due to product
improvements and specification changes.
REHFM 2 SHAERETEMER - RERRIE R ETIRSINENNNE R
» BRI RBERFEREEIET » TERTBMERS -



) Thunder

loer
] 4
Titan X550
\, Torque-tube Version :
CONTENTS :
INTRODUCTION
Intro & Caution / BN LT E 18 2 =
Other Items Required / El&¢ )\ /BEF 4
Assembly / $E5E5 5% 6
Main Rotor / EhEsiigias 6
Main Rotor Head Linkage Rod Installation / T B EiE5E 11
Tail Boom Bracket Assembly | B EEEEEELE 12
Main Frame Assembly / A2 13
Engine Assembly / 5/Z8&] /1485 16
Landing Skid Assembly / 2845 18 q
Tail Unit Assembly / ElieE1H1E5 23
Tail Boom Assembly / BE#H5E 25
Servo Installation / fRIRRHZEE 26
Servos Linkage Rod Installation / fAIfR @2 27
Receiver & Gyro Configuration / EITHER IR B B 28
Main Rotor Blade Assembly / 2B 29 ]
Set-up Section / 2R 30
Engine Throttle Control Linkage / 312 IR THIHZE 30 m
Electric Device Connection / EF 5% fEE %R0 30
Configuring The Titan X50 / Titan X50 53 31
Radio and Control Linkage Setup For Titan X50 / 12235 32
Collective Pitch Setup / #7554 E 32
Setting Up Data For Your Reference | 385 E5% 33 ‘
Tail Control And Gyro Setup / EfE I R FEiR iz 34
Swashplate Type Setting / +FREXHTE 35
Swashplate & Servo Movement Setting / +F & fRIRIEFRE 35
Blade Tracking Adjustment / EfEE# % 36
After Flight Checklist / /T MIBEIEE 37
Trouble Shooting / E2ERE 37
Spare Parts List / #BEH-AXIE 39
Optional Parts / S H 52
Exploded View / [B/EEGZ 53




Thunder
lioer

INTRODUCTION / 577

Thank you for purchasing the Thunder Tiger Titan X50 engine R/C helicopter. This new helicopter is the
latest innovation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D
flying. This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and
safe operation of the helicopter, please read the instructions carefully. Retain the user manual in case you
need it for any information or reference.

REEBEERETitan X60EFHER  NBEERSBREEHHZRKE - RESERTHEIDRTIHFE - 2
AR ZEFENERAAIEBIEE - BNEEAERBFEREERAFM - AR EE T FIEGETHE S IRIER
EM  nZEFRTFERAMBPE  LARIERAREEEBSERE -

CAUTION / E£&

1. R/IC models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is a small-sized helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality. However, after assembly
and usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you
have any questions regarding its operation and repair, Thunder Tigers service agents are able to
provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator. (Crashes in
simulators are free to repair!)

1. NEEFERHERITAZIE » E—BEEEY a5 XERAUER - IR RICIEEEIEIRIT - ASAgeEHRT
EFEMASHEREE - FEENE TR EREEETRITIZESMENIRITEINE » MERAEZEIIEEE
5. FREVESREEET -

2. AERHSRESHEMEN - EREENEGESE « FRBR. FEASRRENEBESHAEEBIRBECE - 1T
SEAERERALE ~ RS EMGE - AJEERRRSAITEEEE -

3. REERRIE+/ B TV FHEEZEFR - @RiZEYEE RIS RITIZERBEITRIT - LERaiRssd - 55
JRAZEHEh SR IRITARE SR - IR EIREEY) ~ #IK ~ B EEEYRERT -

4. BRVEBEOLRGERY BB EARREESHE » A ED ERRE WRER SR -

AMA INFORMATION / 455l =E1E

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and have you flying successfully in a reasonable amount of time. We also
would strongly urge you to join the Academy of Model Aeronautics. The AMA is a non-profit organization
that provides its members with a liability insurance plan as well as monthly magazine entitled Model Aviation.
All AMA charter aircraft clubs require all pilots to hold a current AMA sporting license prior to operation of
their models at club fields. For further information, contact the AMA at:

Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

o

|
I

BIEETESEREHNRITLZEEZRES - FESENEETEELS - URKSIRERD - IREE—IEE
EREVARSMERRITHE - iR EEESHAEREELURIEREENITHNS KAL) - LUEGTMEEN
FNBLUREEGF - NILAIEWHIFEEEENRNE » BR52ZETERMAUER « BRERBRERD -




@Wor

FLIGHT SAFETY CHECKLIST / R {TRIZ E gz L (EIEE

1. Make sure that the transmitter battery is fully charged before flying.
2. Make sure all control surfaces are operated properly before flying.
3. Do a range check of the radio before the first flight. The electronic equipment must operate properly
at a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.
4. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interference on your frequency.
5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into the
ESC last.
. The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contact with
the rotor blades during flight.
. Always maintain a safe distance from the helicopter during flight.
. Never fly the helicopter in the rain or in excessive wind conditions.
. Always operate and fly the helicopter in a safe and responsible manner.
0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.
. FERR IR EIZS BT E T » IDEEERES
. ERFTERIENEEFIE
EREEMEREER TE - BN EEMETFERHERERER -
EERHPIERNENER - BRI ERRE  AREBREShEL -
. HEREITERSETER Eﬁ?zﬂﬁl’f&lfﬁfb% PHEEEMENRIERO AR » R EIERELIER » KEEITHEFEL1ERE -
. FheREEREREREES  EEREHR T[S e R -
TRATRS - BIEIREFHRIR T S IR
. DR TR EHE BIARRE M EIEE A
CBBUZ2AE—ZTE L SESEINRESNEREHEE) -
10. ER AR ~ o SR EMERY) _ ESRITEITE A - BREINEE -

POST FLIGHT INSPECTION / 1T &R EZ T HESEIE

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years.
1. RATHEREEREEFTENSH IR E S BIBRIES - FIREIRSHREER T BN IR

2. *&Eg/%/igﬁl/ﬁa °

3. BEMEEESHENHENEFIER - LA FART -

4. BIRFTERREAER « 1%58 - LURIBIRATEE -

5. IHEEF IR BEER » BetdieENRZ B R Ea AR -

HEEHT DRIEREENT S - FAEREHNE TS |

CAUTION / ;=

When the model has crashed, inspect the flybar, rotor shaft and the blade spindle to make sure they are
not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not
glue any broken or damaged plastic parts. Do not repair broken rotor blades. It is very important to
inspect the motor, speed control and the battery.
Always inspect the following items:
Gears, Ball links, Link rods, Bearings, Main shaft, Flybar, Spindle, Tail boom and support, Fins, Tail rotor
shaft, Belt, Main blades, Tail blades, the Motor, the Speed control and the Battery.
HEE—HBRERESM , BEENETER i - RHES ﬁgﬁﬁﬁ HD%E{EHE’JEE » 5B BB AR T
E’Jifﬁﬁﬁ MERRI IR T’Ezzé LR A AEERESFSERBE N FREEBNERE - BE - RIFR
EHNL LR éITHT?FE”‘*E%

‘E,‘*E*&E“W&E#f‘é AIEERE NYIIEE -

pREmAE - BREEER - JJEEE HhE O~ FEh > imEH - BE - TR TR BT EEXIERE  EEEKTFEE -
J%%E@Jiﬁ F (B FheR ~ BieE ~ BiE  RITERR =

© 00 (0}

—

“©OCo~Noorh,~wnN

-3-




==
m

OTHER ITEMS REQUIRED

1TEERVEC

(‘5’;] Receiver Battery BN
) IR 1000mAh

Servo x 5

only, 6 or more channels) EIR X 58 ]
B (REMBEFHIZHIIIEE (BPDPEIFESIEE
BI6ENCL iEYRER) {[EFRE—IRIBEMR)

) Thunder
loer

B ENGINE / 3|Z%#

Glow Plug
ERNEE

/

RC Hilecopter engine

S SR
B SRS ERES

12V Electric Starter

Eiit) BENSE

Remote Glow Plug Extension Extended 6mm Hex

NEENER Starting Tool
(URFRETEE) s

TOOLS REQUIRED FOR ASSEMBLY

Glow Fuel(15%-30%)

Fuel Pump
IDHER

Rubber Band
B RZAD

Glow Plug Wrench
TEXEEN+FEBERTF

ooz e iy LB

1.5V Glow Starter
(1.2V~1.5V)
1.5VIHBRE R

Foam
EEEE

Screw Driver Needle Nose Pliers Nipper Ball Link Pliers Scissors
SBIERBIRAAEST  KlEi #OsH PHEIRSERIE AT B17] TFEBIRTF
2 5.5mm
m [f”\ 7mm
Hobby Knife ~ C.A Glue Threadlocker  Grease Epoxy Hex Wrench Wrench Socket Drivers
£T17] BRI IRHRBORRIE Be<hi=pias IRE il AV=DES RORTF EERMES

-4-




@Wer

MANUAL FORMAT / ZXERZ{ERH 5 IV

!Iow to regd the instruction manual?
RSEEE

A: Indicates the assembly step number and the parts bags that are to be assembled.

B: Displays actual size drawings, and part quantities used.

C: All parts, except screws, are identified by its order numbers. When purchasing spare parts, identify the part
required and cross reference this to the spare parts list in the end of this maunal, which shows the purchasable
spare parts and the corresponding order numbers.

D: This instruction manual uses several symbols. Pay careful attention to them during construction. Details are given at
the bottom of each page.

A BTN DR EEII S EIER

B: SHEIRHBRTRERHE

C: B EHEAR U R EMS AR R RE T T 12@%45)@

D: IR{FERBAFR A B EWIRENEREFERIERESE - FRERAEEMRIE N ETHERS R

Example 37 HA {51

Bag A Main Rotor-5 / TieE#E14E-5

No. | Material No | Description =0

1 [BK1502 _|HARDENED MAIN SHAFT | Ssatm

2 |BK1086 @_| SOCKET SCREW M2x14] - e I
3 [HvL2 M2 NUT i281E

@—lﬁmet

B

o ==

= Step 1/ $H—
= 1. Insert the main rotor head set into the Main Shaft. Note the end with a
B8K1086 hole of the Main Shaft has to insert into the Hub.
SOCKET SCREW M2x14 | 2. Line up the holes on the Main Shaft & Hub
PTEEEINX 1 3. Insert the Socket Screw (M2 x 14, #2) through the Hub and apply a
drop of threadlocking to screw it with the Nut.
f 1. ﬁimgﬁﬁ%rﬂmiﬁﬁﬁ i -
HML2
M2 NUT
Mz

The hole should point up.
WER - BN —HER

SYMBOLS USED THROUGHOUT THE MANUAL / <555 5% BH

The parts in the Titan X50 are packed according to each major assembly steps. The part number and quantity are always
shown in the square box on each page. As good practice, only open up the bag that you need for the paticular assembly.
SHIKBHRT EEEE - BIKBRERER » E—FHEHE » #ESHEX -

Note / &

Assembly drawings will contain icons that indicate use of i T22(#262) ——THREADLOCKER / 1&##R52
Threadlocker or CA glue as needed.
Examples of the icons are as right shown: ‘ CA —= CA GLUE / h& R
BIRERSRET - ERNRBRBIEEL -
BrEEfng -
Apply C.A Glue Cut off shaded portion . u t off excess
E ERREZBHS (RIZRER ) g FTEHES

Apply grease
FEREEHEEH)

,‘ Apply threadlocker LY Ensure smooth, non-binding movement when assembling
“““[l B FRIRHARIRRB @7 R EEE

Assemble as many times as specified Drill holes with the specified diameter Pay close attention here
¥ £, SR S RIBTR AL EEERSH

Assemble left and right side the same way ust be purchased separately

EERIEHER X WERBDE

@ Assemble in right order
©:® RISTIER 85

|nt




ASSEMBLY / #2585 58 1*—_:;.;:«1&
Bag A Main Rotor-1/ FieE 518021

No. | Material No. Description =iE Qty No. | Material No. Description 28 Qty
1 |BV2181 METAL MAIN ROTOR HUB | B EEEEEE 1 4 |HSA3-10 BUTTON HEAD SOCKET SCREWM3x10 | S BIEE M7 VA M3x10 2
2 | Bv2186 METAL SEESAW HUB EEBTEE TR 1 5 |HMC25-8B | SOCKET SCREW,M2.5X8 | P17 Al## M2.5X8 1
3 | BK2187 COLLAR,d3xD4xW3.8 #hHIE, d3xD4XW3.8 | 2 6 | BK2182 METAL HEAD BUTTON FEREBTIEER 1

.I:F — —
@ S 1St8e}ige1hle ﬁg’il Seesaw Hub into the Main /Step 2/ HR_ A
) 1. Rotate the Metal Seesaw Hub toward for
BK2187 Rotor Hub.
COLLAR,d3xD4xW3.8 2. Note the orientation of the Metal Seesaw 90 degree.
E i ’\‘N3X8 ' "Lub 2. Note the orientation of the Chamfer on the
i) XDaxX . .
' T 2z [} [-a=N = [} M | W H .
1. SR A EE R ETE - |
2 AEBTEEEEREAM - OO eI T E
(o 2 EESBBEETERESA -
HSA3-10
BUTTON HEAD SOCKET SCREW,M3x10
HETRR B M3x10
EMMW chamfer
HMC25-8B IS
SOCKET SCREW,M2.5X8
R7BEHEM2.5X8
chamfer
(Ed)=2]
\ /)
/ — N .
Step 3/ THR= _ _ Completed View
Fit the Collar into the bearings, tighten ,%E%%;—EBZ

the screws and ensure the Metal
Seesaw Hub runs effortlessly.

WET - HBRETIRA » WHERETERE
TEEEEERES -

T22 —E\ ()

=S

3 (6)

W Apply threadlocker

o) R




Bag A Main Rotor-2 / ieEEHigiH4E-2 1—':_:":;:"ﬁ

1 |BVv2183 METAL MIXING LEVER | & 2% 3 |BK0OO77 COLLAR,d3xD4xW6 #hIR,d3xD4XW6

No. | Material No.| Description =4 Qty No.| Material No.| Description =y Qty
2
4

2 | BKO649-1 |LINKAGE BALL(A) A7 B R ERIE R (A) 4 |HSA3-10  |BUTTONHEAD SOCKET SCREWM310| FEIEM; Ak M3x10| 2

Step 1/ TB—
@ E Secure the Linkage Balls to the Mixing Lever.
BKOO77 KB - ZEEIEHIBETREE » B SRR - (2)

COLLAR,d3xD4xW6 ((
@ )
To0}

842, d3XDAXW6
2)

© (Jum

BK0649-1
LINKAGE BALL(A)
R EEZTRERR(A)

OBt

HSAS3-10
BUTTON HEAD SOCKET SCREW M3x10 Assemble left and r|ght side the same way
TR TR MBX10 ELREHER

Step 2/ S
1. Secure the Metal Mixing Lever to the Metal Seesaw Hub.

2. Make sure the Metal Mixing Lever runs effortlessly.

1. HEEEHELENEBRTEETEE - WESERRMHMERE
2. IEREHIE B HENF - BT ORBEERR -

Completed View
J %ﬁ%%ﬁtz @B Apply threagllocker
: » / |‘|||||||[| [ FRMEAATIRA R

-7-




Bag B Main Rotor-3 / i EtiiSiH4E-3

Thunder
lioer

No. | Material No.| Description =4 Qty No. | Material No.| Description =4 Qty
1 | BK2184 METAL FLYBAR CONTROL ARM | E/BiEE 2 e8ES 2 5 | BK0649-1 | LINKAGE BALL(A) A EBEFBRRA)| 2
2 |BK2185 METAL FLYBAR CONTROL ARMPOST | &=/Bi8 e s8sdEET4E | 2 6 | BKO631 SUS FLYBAR BER 1
3 |HMC2510B | SOCKET SCREW, M2.5X10 | s migss, M2.5X10 | 2 7 |HME3-10B | SET SCREW,M3x10 HIER; BEAE M3x10| 2
4 |HME4-5B | SET SCREW, M4x5 IR B, MAxS | 2 8 |BK0O067L |FLYBAR PADDLE(BLUE)|i2E % (&) 2

© (Juw

BK0649-1
LINKAGE BALL(A)
A7 B IZERIRAR (A)

HME4-5B
SET SCREW,M4x5
HIAR AR MAXS

(UMD
HMES3-108

SET SCREW,M3x10
HIAR AR, M3x10

ERIBHEE

Lq

Assemble left and right side the same way

Step 1/ TB—

1. Secure the Linkage Ball to the Metal Flybar
Contorl Arm.

2. Assemble the Metal Flybar Control Post and
the Flybar Control Arm.

1. FENREBELZENEERTREE L -

2. HEBETEEET NIETEEIETA °

(2)

[ PaT22

P W Apply threadlocker

) R

HMC2510B
SOCKET SCREW,M2.5X10
A7 EIERR,M2.56X10

110mm

Step 2/ SEB_

1. Insert the Flybar Rod through the Flybar
Control Arms & the Metal Seesaw Hub.

2. Ensure the Flybar Rod have equal
protrusion from each side of the Metal
Flybar Control Post.

3. Line up the holes of the Flybar Control
Arms and the flat spot of the Flybar Rod,
and then screw the Flybar Control Arms &
the Flybar Rod tightly.

1. R TERFEBTETHE « BETRETE
NEBIeERETE

2. ERBERMNEBETEIEHETMmAIERE -

3. HIFRETETHIE FEEA EETER EFEM
&% » FBIHERRM

Step 3/ TE=

Y\ 1. Thread the Paddles onto the Flybar Rod, equal the length to
the Flybar Control Arms of each side.

2. Ensure the leading edges of the Paddles are toward the
same side to the Metal Flybar Control Posts.

3. Line up the Paddles with the Flybar Control Arms.

1. e LB EENEEER L » RMmAIREEERITHIBEREE -

2. IERIE T BRI R T B IEHEE R AMEE -

3. HIEIEE R EETE BT HIEE 2 K FARRE -

-8-




BagB Nain Rotor-4 / i iEia5t-4

Thunder
lioer

No. | Material No. Description =1 Qty No.| Material No.| Description =4 Qty
1 |BV2574 METAL MAINROTOR GRIP SET | & [B e & EEH 2 9 |BK2214 HARDENED FEATHERING SHAFT | 5@ EE 88 (D7) 1
2 |BK2579 METALROTOR GRIPLEVER | & [EBE5FEIEREE 2 10 |BK2573 OUTER DAMPER, 7mm | 4NE#E#RE, 7mm 2
3 | BK2578 METAL ROTOR GRIP POST | & [& % ke 2 11 | BK2572 INNER DAMPER, 7mm A EEE, 7mm 2
4 |HMC3-8B | SOCKET SCREW, M3 X8| Ry A&k M3X8 2 12 | BK2525 FLAP COLLAR,d7xD10xW1.5 | &R d7xD10xW1.5 2
5 |BKO649-1 | LINKAGE BALL(A) ANEEREERA) | 2 13 |BK0435 WASHER,d4xD11xW1.7 | #&,d4xD11xW1.7 | 2
6 |HSA3-6 BUTTON HEAD SOCKET SCREW, M3X6 | B/ Ak, M3x6| 4 14 |HMC4-8B | SOCKET SCREW M4 X8| A7 EigfaMa X 8 2
7 | BK2216 THRUST WASHER, d10xD13xW0.5 | LE#EE, d10XDI3XW05| 2 15 |HMV1370ZZWY | BEARING, d7xD13xW5 SEIREHE, d7xD13xW5 2
8 |HMX0612 | THRUST BEARING,d6xD12xW4.5 (EHEBRE dBXDI2XW4.5 2

© [ Jm

HMC3-10B

SOCKET SCREW,M3x10
7B M3x10

Jm
BK0649-1
LINKAGE BALL(A)

A7 E IR (A)

| O

BK2525
FLAP COLLAR,d7xD10xW1.5
BEEEIR, d7xD10xW1.5

© [

HMC4-8B
SOCKET SCREW M4 X8
A7 EERRMA X 8

HM\V1370ZZWY
BEARING,d7xD13xW5

TRERERE,d7XD13XW5

O

BK2216
THRUST WASHER,d10xD13xW0.5
LE¥EE S d10xD13XWO0.5

Feathering Shaft with bearings & washers tightly. Ve
1. AEIR AR E N E B IELE

2. fTeEEMBREIRE \ T IEE LR

3. AZFLEHY R BRI TN RIESMBRER L » LIBRE -
4. KBl - HEE B e R EEEE -
EEFAMAXBR7 B iihiE \ R BhiT 7 S FRIRATIRRRS -

HMX0612
THRUST BEARING,d6xD12xW4.5
1S, dBXD12xW4.5

Diagram for Thrust Bearing Assembly

IE R Z R R EE

Large Internal
Diameter

always go toward the
Main Rotor Hub -
AEEAN—E - EE
FheERDEE - (R
)

Small Internal
I Diameter

always go toward the
+— Blade
AEE)—E - EE
FheEl M) o

Checking Tips: 6a >0s
HEH)AE : OA>0s

(EBBERE » ALK BEAE/)E - RN

Completed View

1. Secure the Linkage alls to the Main Rotor Grips.

2. Insert the Flap Damper into the Main Rotor Hub.

3. Insert the Feathering Shaft through the Flap Dampers & the Main Rotor Hub with some
amount of silicon oil or Vaseline. Center the Feathering Shaft in the Main Rotor Hub.

4. Apply Locitite on the Socket Screw (M4x 8),and then secure the Main Rotor Grips on the

(6)\§-T22

~

s

I,TJ
(15)
The bearings (#15) come with the grips which had
been assembled by Factory.

@ Assemble the main rotor pitch housing as drawing

Py |
FheREEARTEE

| EREBEERE R (+15) eI - Y

(15) (7) (8)

© (o

HSA3-6
BUTTON HEAD SOCKET SCREW M3«6
FEEER; AR, M3x6

N7,

WERD

fHEESER

Apply grease
R HE (E/h)

m

BK0435
WASHER,d4xD11xW1.7
M, d4xD11xW1.7

-

ptNag
DAL

o] 2

e

@ W Apply threadlocker

o)




BagB NMain Rotor-5 / iR HiSiH4E-5

) Thunder

loer

No. | Material No.| Description HiE Qty No. | Material No. Description E=4 Qty
1 |BK2289 HARDENED MAIN SHAFT | 581k 38 1 8 |HMV740ZZY | BEARING, d4xD7xW2.5 | BExa#, dixD7xW2.5 | 4
2 |BKO616 SOCKET SCREW,M3x20 | A/ V(£ M3x20 | 2 9 |BKO171 PIN b FeEfi=! 2
3 |HMM3Z NYLON NUT,M3 1ERRIRIE, M3 2 10 |HMS15 ERNIR ERVIIR 2
4 |BV2188A |METAL SWASHPLATE |&B+F848 1 11 |BK0649-1 | LINKAGE BALL(A) R NBEEERRA) | 2
5 |BK2196 METAL WASHOUT BASE | $%/IEEEE 1 12 |BKO088 WASHER, d3xD5xW0.5 | #F d3xD5xW0.5 2
6 |BK2199 METAL FLYBAR CONTROL LEVER | /BB EEITHIES | 2 13 |BKOO77 COLLAR, d3xD4xW6 #hiR, d3xD4xW6 | 2
7 |BKOO16-1 | WASHOUT LINKAGE BEEEAD 2 14 |HSA3-10 BUTTONHEAD SOCKET SCREW, M3x10 | +EZER; ks, M3x10| 2

o
BK0O616

SOCKET SCREW,M3x20
A7 R (£ 5F) M3x20

’
g

A .

N N ,,, S "’
S

HMM3Z
NYLON NUT,M3
LE5R4208, M3

[ 6

HMS15
E RING

ERVHIR

| ©

HMV740Z2Y
BEARING,d4xD7xW2.5

The holes should point up.
BER  BALUMN—IRER £

EEREH R, d4xD7xW2.5

o
HSA3-10

BUTTON HEAD SOCKET SCREW,M3x10
FEEER7 A IEHR M3x10

O

BKOO77
COLLAR,d3xD4xW6

#hIR,d3xD4xW6

| ©

BK0088
WASHER,d3xD5xW0.5
#},d3xD5xW0.5

o
BK0649-1
LINKAGE BALL(A)

R EE R TRIRRR(A)

O —
BKO171

PIN

1dH

(14)

'

A

(13)
Apply threadlocker
(B FRIRAHIHERRE

_ag

i T22
i)




Bag B ' Main Rotor Head Linkage Rod Installation / iz 22 5E @540 5E

) Thunder

loer

HMV6800ZZY

BEARING,d10xD19xW5
TRERER I, d10xD19xW5

HME4-3B
SET SCREW,M4x3
HIAR IR, M4x3

) CT D

BK0O086
BALL LINK, d4.8x20
ESERIEIRIR, d4.8x20

(6)

78.5mm

The distance from the
Lock Ring to the end of

the Main Shaft is approx.

78.5mm.
FEhRiRZE IFEE RS
78.50& -

—

Scale=1:1 (unit:mm)

25.1

(A)
X2

354

Q [ \

(2)

No. | Material No.| Description ey =] Qty No.| Material No.| Description =4 Qty
1 |BK2236 UPPER BRG B 1 6 | BK2179 DOUBLE JOINT BALL LINK | E58iE 112 2
2 |BK2219 FRAME SPACER JUEEEI 2 7 | BK2228 FLYBAR JOINT BALL LINK | B 8E g 2
3 |HMV6800ZZY | BEARING,d10xD19xW5 REEE 100195 | 1 8 | BK2516 LINKAGE ROD,40mm EIER,40mm 2
4 |BK2206 MAIN SHAFT LOCK RING | [FEF 1 9 | BK0086 BALL LINK, d4.8x20 EIRERE, d4.8x20 | 4
5 |HME4-3B | SET SCREW,M4x3 EENNBRHEMAS 2

‘,, Apply threadlocker
il 155 FR MR AT IRRR

please re-adjust the length as actual condition.
BEc A B RREREE - ERREEARE & FHEE - 35
BIREMACTE TR -

The length may vary when using different servos,

60

-11-




Bag C Tail Boom Bracket Assemhly / EEEEERE

) Thunder

loer

‘IIIIIIIII\I\IHI\I\I\IIIIIIIIII\I\IHI\I\IIIIIIIIIIII\I\I\\I\I\IIIIIIIIII\I\I\I\I

HMC3-20B
SOCKET SCREW,M3x20
7 AEIE#RR, M3x20

Assemble the Tail Boom Bracket
as drawing. Secure the Screws
but do not tighten at this step.
SEBTVEEEEETEEE » B RE
HEETE » THEFHHEE -

NYLON NUT,M3
LERRIZ08, M3

BK2509
WASHER, d12xD14.5xW0.2
#}, d12xD14.5xW0.2

© I——o
BD7143

FIXED SCREW
B8 E E IR (R)
o C—7
HMY2-10

PIN, d2x10
RS, d2x10

Check the mesh of Gears (#7&
#10) after this step accomplished,
if the mesh is too much play,
please add the Washers to
eliminate the play for a proper
mesh.

THEEETERRETRE - FeE
ERERMEINS » ERBEE X - FEI0ZEFTHT
BETHEE - LESBENERE
f o

(5)°

-
Completed View
HEEESERY

No. | Material No.| Description ey =] Qty No.| Material No.| Description =4 Qty
1 |BK2217-L | TAIL BOOM BRACKET-L |EEBEEEFE) | 1 8 | BK2509 WASHER, d12xD14.5xW0.2 | #F, d12014.50W02 | 2

2 |BK2217-R | TAIL BOOM BRACKET-R |EBEBEEE(R)| 1 9 | BV2265 BEARING BLOCK SET i {5 e R A 2

3 |BK2219 FRAME SPACER NI 4 10 | BK2267 TAIL GEAR-A APEHERA-25T 1

4 | HMC3-20B | SOCKET SCREW, M3x20 | ;B M3x20 4 11 | BK2264 TAIL DRIVE GEAR-16T | B4{EEEESNH-16T 1

5 |HMM3Z NYLON NUT, M3 LEERIRME, M3 4 12 | BK2266 TAIL DRIVE GEAR SHAFT | sh{E8asnEs 1

6 | BV2269 TAIL GEAR MOUNT SET | ZeathEEEE| 1 13 | BD7143 FIXED SCREW EEHETEREME) | 1

7 | BK2268 TAIL GEAR-B BERERB-25T 1 14 | HMY2-10 | PIN, d2x10 BFCRET, d2x10 1

~

-12-




Thunder
lioer

Bag D+ Nain Frame Assemhly-1 / Ag&iH5E-1

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK2215 SIDE FRAME SRR 2 4 | BKO274 RUBBER GROMMETS | i&Z2#A[E] 2
2 |HMC2-4B |SOCKET SCREW M2x4 | A7 Ei@Esh M2x4| 4 5 |BV2238 ELEVATOR WASHER MOUNT SET-L | F+RSfE=A F EEfE (£5)) 1
3 |BK2246 TANK RUBBER GROMMETS | Hf8IR:EBE 2 6 | BV2237 ELEVATOR WASHER MOUNT SETR | FHE#fC#A - EE#E (7)) 1

4 ] N\
[ Completed View
HMC?2-4B t%ﬁ;zt‘zt % EE
A7 AR M2x4
SOCKET SCREW,M2x4

At

Left Frame / &£

Completed View
HBEE5ERL

PN Apply threadlocker

I‘IIIIIII[] {EFRMEHRINEERE . Y,

-13-



Bag D+ Main Frame Assembhly-2 / AE8¥H5E-2

) Thunder

_agn

]

Apply threadlocker
[] P FRIRAHIIERRE

loer
No. | Material No.| Description E=4 Qty No.| Material No.|Description &ZiE Qty
1 |BK0O594 | STARTER COUPLING | Ex@hizeE 1 10 |BK0592 | STARTER SHAFT EEE 1
2 |BK2241-L | CLUTCH BEARING BLOCK-L | BiEhEssERER) | 1 11 |BK0584 | THRUST WASHER FHERRRS 1
3 |BK2241-R | CLUTCH BEARING BLOCKR | BisssEeE(5) | 1 12 [HMS5 E -CLIP.5mm EZVH0HE,5mm 1
4 |BK2219 | FRAME SPACER NEEESE 7 | [13]HWv680022Y | BEARING,d10xD19XW5 | ki d10xDIONW5 | 1
5 |[HME4-5B | SET SCREW.M4x5 mENSEESMOG | 2 | |14 |BK2225 | LOWER BRG T o EE 1
6 |HMV6967ZY | BEARING,d6xD15xW5 | Bk, dexD15xW5 | 1 15 |BK2220 | COOLING FAN CASING | BB E 1
7 |HMVI680ZZY | BEARING.d8XD16xW5 | BE# dexD16xW5 | 2 | | 16 | BKOOB7 | WASHER.d3xD8xW1.4 | B d3xD8xW1.4 | 8
8 |BKO779-1 | PINION,10T EEENEA, 10T 1 17 |HMC3-10B | SOCKET SCREW,M3x10 | A7 < fig#.M3x10 | 11
9 |[BV11941 |CLUTCH BELL SET N 1 18 |HNX3-12B | SBH SELF TAPPING SCREW | :EEBA BEN®H | 3
19 |BK2229 | MOUNTING BLOCK | BliR#3aAn 1
/~ N

HME4-5B

SET SCREW,MAxG ey

TR MAXS

TR M BEARING,d10xD19XW5

U SHERBK 1OXD19NWS

HMV6962ZY [H @

BEARING,d6xD15xW5

; : BKO0S7

SREKERE d6xD15XW5 WASHER d3(08xWW1.4

U FE 43081 4

[

HMV1680ZZY MC30B n (©)

:BE}AR'NG'C’BS?T GCVWE’ SOCKET SCREW,M3x10

FAER B O1ENS AUV M0

HNX3-128 (10)

BK0584 S.B.H SELF TAPPING SCREW (11)

THRUST WASHER d6:D1OXW05 | | BT &EmEEH p —

LB 48D10:W0.5 e

| 6 /

HMS5

E -CLIP5mm

ERUIR, 5mm




Bag D+E IMain Frame Assembly-3 / AEEHEE-3

) Thunder

iger
No. | Material No.|Description HiE Qty No. | Material No.|Description Qty
1 | BKO087 WASHER,d3xD8xW1.4 |#/5,d3xD8xW1.4 | 6 4 | BK2229 MOUNTING BLOCK 1
2 |HMCS3-10B | SOCKET SCREW,M3x10 | A7 \Ai&##%,M3x10 | 9 5 | BK2259 SERVO FRAME B 1
3 |HNX3-12B | S.B.H SELF TAPPING SCREW | EmEX/\EEBUEH | 12 6 |BK2232 SERVO FRAME A 1

| ©

BK0087
WASHER, d3xD8xW1.4
HF,d3xDBXW1.4

©) [

HMC3-10B
SOCKET SCREW,M3x10
A7 AR M3x10

(©) (s

HNX3-12B
S.B.H SELF TAPPING SCREW
FEIER; BT

Completed View
) HEEESERL

\

W Apply threadlocker

It““m[' ezl et raiat otz

Jo
L
—_
<

/

Bl
—\ ’c"
/

\

:

’l“\

/

:

=/

N

)

0\

A

7))

Ve

-15-




BagF  Engine Assembly / 5|Z&)Higss

) Thunder
loer

Material No.| Description

R=i

=z
o

Material No. Description

=g Qty

BVv0589 CLUTCH SHOE

BfeesiE

BK2231 ENGINE MOUNT

S| ZEEERE

BKO170 SHIM

fisEreial

HMF2-10N | PHILLIPS MACHINE SCREW,M2x10

EE+FER ) Mx10

BV0143 COOLING FAN

HaNEEEE

BKOO75 LINK BALL

ERE

HMC3-10B | SOCKET SCREW,M3x10

A7 AR, M3x10

[CeRfec]NIe))

HML2 NUT,M2

|

TNEIRIE, M2

=

HMC3-14B | SOCKET SCREW M3x14

A7 B M3x14

IS[NIERENENG

BK0O170
SHIM,d16xW0.15
B3l ,d16xWO0.15

HMC3-10B
SOCKET SCREW,M3x10
A7 E R, M3x10

‘IIIII\I\I\\I\I\IIIIIIIIIIII\I\IHI\I\IIIIIIIIII\I\I\IHI\I\IIIIIIIIII\I\IHI\II

HMC3-14B
SOCKET SCREW,M3x14
A7 BIERR M3x14

@
HMF2-10N

PHILLIPS MACHINE SCREW,M2:10
[BIZE =184 (4) ,M2x10

© 0

BK0OO75
LINK BALL, 48
R, 048

H©
HML2
NUT,M2
FUBIRIE M2

(1)
(2)

()

G2 st

[ N

R

AL O

)

“

|

e

>

iL

F e.‘j: .
=t N
“EiWEy:

-

Completed View
THEE5ERY

lo

Dl

Must be purchased separately W Apply threadlocker
R E SRS ﬁ“““[] S FRIRARIRR B

-16-




Bag & Main Frame Assembly-4 / A{E{H55-4

) Thunder

iger
No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |HMC3-10B | SOCKET SCREW,M3x10 | R Ei#4#,M3x10| 8 5 | HMM3Z NYLON NUT,M3 LERRIRIE, M3 4
2 | BK0O087 WASHER,d3xD8xW1.4  |#55,d3xD8xW1.4 | 4 6 | BK2234 CARBOM BOTTOM FRAME | #i i EE A 1
3 |BK2240-L |PLATE MOUNTING BLOCK-L |EE&EF FE (X&) 2 7 |HMC3-6B | SOCKET SCREW,M3x6 | 7 \EiR#H%, M3x6 2
4 |BK2240-R |PLATE MOUNTING BLOCK-R |EE#& & E FE (£5) 2

HMC3-10B

| ©

BK0087

H ©
HMM3Z

LERRUENE M3

© | om

HMC3-6B

SOCKET SCREW,M3x10
A7 VAR, M3x10

WASHER,d3xD8xW1.4
#},d3xD8xW1.4

NYLON NUT,M3

SOCKET SCREW,M3x6
A7 AR, M3x6

_agn
11|

Apply threadlocker

] ) EFRIEHAINERRE

17-




Bag ¢ Landing Skid Assemhly / Ze1818%

) Thunder

| iger

No. | Material No.| Description =1 Qty No.| Material No.| Description =4 Qty
1 | BKO023 ELEVATOR CONTROL ARM LINK | F & fie & 35 e 1 8 | BK2515 COLLAR,d3xD5xW4.2 | f=E#hig, d3xDoxW4.2| 1
2 | BKO0O84 PIN,D2x22.8 EEEH, D2x22.8 1 9 |HMCS3-10B | SOCKET SCREW,M3x10 | 7\ Ei&## M3x10 | 1
3 | BK2514 METAL ELEVATOR CONTROL ARM | & B FH &M HIES 1 10 | BK2261 LANDING SKID 128 2
4 |HME3-3B |SET SCREW.M3x3 BEAR ;AR M3x3| 1 11 | BKO0OB4T |SKID PIPE EEEE 2
5 |HME3-8B |SET SCREW,M3x8 BIERN;EIEH M3x8| 1 12 | BKOO65 SKID PIPE END CAP BE=E 4
6 | BK2161 ELEVATOR LEVER ROD | HBEREHERIIE 1 13 |HME4-5B | SET SCREW,M4x5 BEER AR MAS | 4
7 |BKO649-1 |LINKAGE BALL(A) RVEEEEIEGA) | 2 14 |HMC3-14B | SOCKET SCREW,M3x14 | jy/\Aig#k,M3x14 | 4

B’-@ The larger hole goes toward l
B 4) the swashplate. O
- AL EE HME4-58
SET SCREW,M4x5
EEAR7BIRHEM4xX5
©
O AT
HMES-3B
SET SCREW.M3x3 HMC3-14B
AR EERR, M3X3 %(B_CQE%;%SSEE\LV,MSXM
J\ Rifim X
MU
HMES-8B @)
SET SCREW,M3x8 BK0084
AN EIERR, M3x8 g,l?:éz;gi .
TEH,D2x22.
o
BK0649-1
LINKAGE BALL(A)
AT BRI (A)
L]
BK2515
COLLAR,d3xD5xW4.2
FERIESEIR, d3xD5xW4.2
|I||||\|\IHI\I\IIIIIIIIII\I\IHI\I\IIIIIIIIIIII\I\IHI\I\IIIIIIII
HMC3-10B
SOCKET SCREW,M3x10
M7 AR, M3x10

Completed View

I PPN Apply threadlocker
L #HETERL o)

-18-




BagH Main Frame Assemhly-5 / Ag&iH5E-5

) Thunder

loer

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 | BK2282 ONE WAY BEARING SHAFT ERIERES 1 4 | HSA3-8 BUTTON HEAD SOCKET SCREW M3:8 | 3 ElZEr; Bkt M3x8 4
2 | Bv2281 ONE WAY CLUTCHHOUSING | E2Eat&iE 1 5 | BK2524 MAIN GEAR WASHER | FEasa#E~ 1
3 | BK2285 MAIN GEAR,85T FE5%R,85T 1 6 | BK2287 AUTOROTATION TAIL DRIVE PULLEY 80T | @5 EE SRS £5,80T | 1

© (o

HSAS3-8
BUTTON HEAD SOCKE

O

BK2524

FEEER AR, M3x8

MAIN GEAR WASHER, d14.2xD19xW0.5
FEFERELS,d14.2xD19xW0.5

T SCREW,M3x8

!

p-<@l Note the chamfer should
.~ poin

IRERARE L

Bv2281 —

t up.

[ ]

CTITIT I ]
]

_a
)
i)

Apply threadlocker
[SEFRIRAHIRRRE

-19-




BagH Main Frame Assembly-6 / A&i85t-6 1_'_1:_:'“T':"ﬁ

No.| Material No.|Description =i Qty
1 | HMC3-10B | SOCKET SCREW,M3x10 | Ay \Ei&#% M3x10 | 4
2 | BKO087 WASHER,d3xD8xW1.4 | #5,d3xD8xW1.4 | 4
3 | BK1197 MAIN SHAFT BOLT M3x20 | A7 A oFigih M3x20 | 1
4 | BK2290 COLLAR ghiR 1
5 | HMM3Z NYLON NUT,M3 1EEXHRIE M3 1

‘II\IIIIIIIIIIII\I\I\\I\I\IIIIIIIIII\I\I\\I\I\I\IIIIIIIIII\I\IHII

HMC3-10B
SOCKET SCREW,M3x10
7 VAEERHR, M3x10

| ©

BK0087
WASHER,d3xD8xW1.4
#}j5,d3xD8XxW1.4

© [ m

BK1197
MAIN SHAFT BOLT,M3x20
A7 B SRS, M3x20

O

BK2290
COLLAR,d10xD14xW9
#hiE d10xD14xW9

H

NYLON NUT,M3
LE5RIZE,M3

. Insert the Main Shaft into Main Gear Set,

Main Gear Washer & Lower Bearing Block.

. Line up the holes of the Autorotation Talil
Drive Gear, One Way Bearing Shaft & Main
Shaft, and then insert the Socket Screw to
fix them with a Nut. Add a drop of
threadlocker when securing, but do not over
tighten.

I EEIKFEF BT EEERE - TEwmE S R Nl

- HIERERE)EE - ERMERTM AN FA
R FB RN IN_ARIE o T EFEERRREIEE
< EE! B7BEE B -

@ W Apply threadlocker

'1“““[' e INERE




BagH NMain Frame Assembly-7 / Af2i85-7

) Thunder
loer

Material No.

Description

E=1

Qty

No.

Material No.

Description

=1 Qty

BK2230

FUEL TANK

SHFE

1

BK2257

LONGER RECEIVER FRAME

N RZY R I EE

BE1867

CLUNK

SHFEEiE

12

BK0473-1

CANOPY SPACER

WARSZIBE

BB0363-60

FUEL TUBE,D3.5mm x 60mm

fif&AeE,D3.5mm x 60mm

13

BK0474

GROMMET

SR

BK0062

FUEL TANK GROMMET

SRR

14

HNLR6

R CLIP

RAZ &S

BK0463

FUEL TANK NIPPLE

S

15

BK2247

ROD GUIDE MOUNTING BLOCK

BK2248

PHASING CONTROL TRACK

VRN

16

HMC3-10B

SOCKET SCREW,M3x10

A7 AR, M3x10

BK2249

CANOPY RETAINING POST

R EE SRtE

17

HMC3-14B

SOCKET SCREW,M3x14

A7 AR, M3x14

HMES3-18B

SET SCREW,M3x18

EIAN AR M3X18

18

BK0087

WASHER,d3xD8xW1.4

#H,d3xD8xW1.4

HMC2-4B

SOCKET SRCEW,M2x4

A7 ARG, M2x4

19

BK0506

TANK MOUNT

Bl e E e

5‘©oo\|®o*|4>oar\)—n_§

HNX3-12B

S.B.H SELF TAPPING SCREW

F RN BB

[ 10O T 110 10 ) S S\ 'y N U W JU'Y

20

BVv0502

HEADER TANK

]
1
2
2
AR EE 1
]
]
1
1
1

B hfEHE

HME3-18B
SET SCREW,M3x18
EIAR; B M3x18

[y

HMC2-48

SOCKET SRCEW,M2x4
7 AR M2x4

(©) (e

HNX3-12B
S.B.H SELF TAPPING SCREW
ESCEEIAVEE SIS o

© | jomon

HMC3-10B
SOCKET SCREW,M3x10
A7 AEERHR, M3x10

HMC3-14B
SOCKET SCREW,M3x14
A7 EERM3x14

| ©

BKO087
WASHER,d3xD8xW1.4
#}p5,d3xD8xW1.4

_a

}

Apply threadlocker
) [SEFIRAHRRE

IR




Bag H+k Main Frame Assembly-8 / A52iH1<-8

) Thunder

| iger

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |HMM3Z NYLON NUT,M3 1ESXIRNE, M3 2 8 |HME3-30B | SET SCREW,M3x30 WIBN VAR M3X30 | 2
2 |BKOO77 COLLAR,d3xD4xW6 IR, d3xD4xW6 2 9 |BK2529 TAIL DRIVE SHAFT BRG | E&hEEHAE 1
3 |HMV740ZZY| BEARING,d4xD7xW2.5 | EEkEE dAxD7XW2.5 | 4 10 |HMV1680ZZY | BEARING, d8xD16xW5 | EEkE#7A, d8xD16xW5 | 1
4 |BK0649-2 | LINKAGE BALL(B) N EEEESNENRB) | 6 11 |BV2552 TAIL DRIVE SHAFT SET | E8EShémia 1
5 |BK2160-R |120° CONTROL ARM-R [120° #*#liEEHR)| 1 12 |HMC2512B | SOCKET SCREW, M2.5x12 | Ay B2k, M2.5x12 2
6 |BK2160-L |120° CONTROL ARM-L [120° =HI3ZEE (L) 1 13 |HMM25Z NYLON NUT, M2.5 LEFRIRME, M2.5 2
7 | BK2227 ARM COLLAR BEEE TR 2

NYLON NUT,M3
LEFRERIE, M3

O

BKOO77
COLLAR,d3xD4xW6
HHIR, d3xD4XW6E

I

HMV740Z22Y
BEARING,d4xD7xW2.5
SRERERE d4xD7XW2.5

© [
BK0649-2
LINKAGE BALL(B)

R BEZRE IR B)

HME3-30B
SET SCREW,M3x30
EIRA 7 BIERR, M3X30

© [l

HMC2512B
SOCKET SCREW,M2.5x12
R EEHRR,M2.5x12

Step 1/ THB—
Attach the Control Arms onto the Main Frame Set as drawing, and note the difference of
“120R” mark on the arms.
EERIEHIEE ELRYTF

Left & Right Control Arms, please refer the
SZETRIETIZER E AR E  BERET  GEMETIZEETRE

[l
T o

HMM25Z
NYLON NUT, M2.5

LERAIZ0E, M2.5

(5) %%ruwt side |

“20L" /

Step 2

1. Attach the Bearing into the Rubber Bearing

Support.

2. Screw the Shaft End onto the Tail Drive Shaft
with a drop of threadlocker as the drawing, but

do not over tighten.

3. Add a drop of thin CA glue on the Tail Drive

Shaft next to where the bearing should be, and
then slide the bearings over the position quickly;

the distance from the Shaft Drive End to the

Rubber Shaft Bearing Support is approx. 350mm

/138.78" .

(11)

/The hole with a round chamfer

goes toward the tail °

BEIBNILCERRE -

1©

HMV1680Z2Y

BEARING,d8xD16xW5
JEERE K, d8xD16xW5

4. Apply some amount of silicon oil or Vaseline
onto the rubber surface for easy
install into the tail boom

=

Apply C.A Glue
ERREBES

SER_

1. iSERER A GBHER

2. 2EET » ZREFINREBASE S8
ZIRINEEGEH - B7)BERE -

3. HEEEM FHREEBRIT - ZHK
DEIRER  RBEHEAEENEE -
RZRE N AHK R R B &SN 2 ER350mm /

13.78" K& °

4. ZERLFTR M N TS B#HE

~E L - HESERSHEEN\EER -

-22-



= = 5
Bag !  Tail Unit Assembly-1/ EieE2ig185E-1 Thunder
| iger
No. | Material No.| Description E=4 Qty No.| Material No.|Description ey Qty
1 | BK0028 TAIL PITCH CONTROL SLIDER BUSHING | E2 e B2 $e | s 2= 1 11 | HMV1050ZZWY | BEARING, d5xD10xW3 EBEE, dSXDIOXW3 | 2
2 | HMV1060ZZY | BEARING,d6xD10xW3 SELREE, d6xD10XW3| 2 12 | BK0082 COLLAR, d2xD3xW4.2 38, d2xD3xW4.2 2)
3 | BK0027 TAIL PITCH CONTROL SLIDER | R HEER 724138 [ 1 13 | HMC2-10B | SOCKET SCREW, M2x10 | R/ @ik, M2x10 | 2
4 | BK0O025 TAIL PITCH CONTROL FORK | BB iz 884724 e 1 14 | BKO083 PIN, D2x8.8 EE$H, D2x8.8 2
5 |HMF2-8N  |PHILLIPS MACHINE SCREW M2x8 | BIEE+ZiBk4(4m) Mx8| 1 15 | BK0026 TAIL PITCH CONTROL LINK | 2 fiEe2E1aE 2
6 | BKOO75 LINK BALL, @4.8 158, 04.8 1 16 | HMC25-6B | SOCKET SCREW, M2.5x6 | a7 Bikk, M2.5x6 | 2
7 | BK2280 TAIL ROTOR SHAFT Elee et () | 1 17 | HMO26 WASHER, d2.8xD5xW0.5 HE d2.8xD5XW0.5| 4
8 |HME3-3B | SET SCREW,M3x3 WIER IR MIXS | 2 18 | BK2276 WASHER, d4xD6xW0.5 EfFEEmRL dx0BW0.5| 2
9 |BK2284  |TAILROTOR HUB EEhEsE TR 1 19 | HMV940ZZY | BEARING, d4xD9xW4 SEERENR, dAXDIXW4| 2
10 | BK2580  |METAL TAIL GRIP BRI 2 20 | HMX0409Y | THRUST BEARING, d4xD9xW4 | [-#EsiE d4xDIxW4| 2
4 N\
I RP 1. Note the orientation of the Thrust Bearings; please refer
:Q: page 9, Diagram for Thrust Bearing Assembly.
=8 7 |ine up the concave of Tail Rotor Shaft and the hole of Hub
when securing the Tail Rotor Hub onto the Tail Rotor Shaft.
1. FF2ETE 9 BINEMAZETREE  TELEAAM -
2. HENEEE TR FEIEE T - B IR EEEHIEEE
[ _EHRARTL ©
- J
@
HMF2-8N

PHILLIPS MACHINE SCREW,M2x8
[EISA-H 481 () M2x8

HMC2-10B

SOCKET SCREW,M2X10
R VEERHRR, M2 X 10

© [

HMC25-6B

SOCKET SCREW,M2.5X6
R EIERR,M2.5X6

(I
HMES-3B

SET SCREW,M3x3
SNV S

or—1
BK0083
PIN,D2x8.8
ElE$H,02x8.8

| ©

HMO26

WASHER,d2.8xD5xW0.5

" HMVA060ZZY
BF7.d2.8xD5W0.5 BEARING, d6xD10xW3
@ ] SEEREHE,dB6xD10xW3
BK0082 H
COLLAR,d2xD3xW4.2 HM\VA050ZZWY

#HER,d2xD3xW4.2

| O

BK2276

WASHER,d4xD6xW0.5
FENREREEEEEF,, d4xD6XWO.5

M3x3

effortlessly.

8 Apply

)
[ ]]]

5D
8

% (19) 100
[

(17) (16)

(20)
0-

/O

18)

Assemble the tail unit as drawing.
Secure the screws with a drop of
threadlocking but not over tighten,
ensure the moveable parts run

KB RIEFEEE - (EREEMHRE
EE - HE7DEEHE  #RE
B R EHHEIE S (FEDIENS -

threadlocker

) EFRMEHRINFRRE

1O

1 ©

BEARING,d5xD10xW3
JEERE A, d5XD10xW3

HMV94072Y
BEARING,d4xD9xW4
SREREHR,dAxDOXW4

~N

Completed View

-23-




Bag J+k Tail Unit Assembly-2 / BieEiH1H5E-2

) Thunder
loer

|

HMC13502ZY

()

HMV6701ZZY

O

BK2291
COLLAR, d15xD18x6.8L
#hIR, d156xD18x6.8L

SOCKET SCREW, M2.5x8
R B, M2.5x8

BEARING, d5xD13xW4
EERERE, d5xD13xW4

BEARING, d12xD18xW4
EERE A, d12xD18xW4

BA11441

m—
BD7143

O ||

© [ Juum

BK0649-2
R EEEE
O []

BK0OO77
COLLAR, d3

WASHER, d5xD8xW0.15
EHERELS, d5xD8XxWO0.15

FIXED SCREW
BENEE TR (R)

HMV74022Y
BEARING, d4xD7xW2.5
RERER, dAxD7xW2.5

LINKAGE BALL(B)

#hI8, d3xD4xW6

BEIE##(B)

XD4xW6

L@\

SCREW DRIVER

IEHRE T

Do not over tighten the screw.
E7BE BB R

No. | Material No.! Description E=4 Qty No.| Material No.| Description ey Qty
1 | BK2501 METAL TAIL UNIT HOUSING | EBE 1 14 | BKOO77 COLLAR, d3xD4xW6 #hiz, d3xDAxW6 1
2 | BK2502 METAL TAIL PITCH CONTROL HOUSING | EE i@ B8 122 Il 482 Feie 1 15 |HMC3-10B | SOCKET SCREW, M3x10 | Ry A&k, M3x10 | 1
3 |HMC?25-8B | SOCKET SCREW, M2.5x8 A7 BIEE, M2.5x8 1 16 |BK2190 CARBON VERTICAL FIN | i@t EEREE 1
4 |HMV1350ZZY | BEARING, d5xD13xW4 EEREE, d5xD13xW4 2 17 |HMC3-6B | SOCKET SCREW, M3x6 | A/ \BiE#%, M3x6 1
5 |HMV6701ZZY | BEARING, d12xD18xW4 | EIk#E, d12xD18xw4 | 2 18 | BK2503 TAILROTOR CASE BUTTON | EEEEH 1
6 |BK2291 COLLAR, d15xD18x6.8L | I8, d15xD18x6.8L | 1 19 |[HMC2-6B | SOCKET SCREW, M2x6 | A7 AR, M2x6 | 1
7 | BKO372 Tail Input Gear FE &R/ INPUT-20T 1 20 | BK2556 CARBON TAIL BOOM BiHEES 1
8 |BK0373-1 | Tail Output Gear &R/ OUTPUT-20T | 1 21 | BK2559 ROD GUIDE BETER 3
9 |BA1144-1 | WASHER, d5xD8xWO0.15 | &##k, doxDexW0.15| 1 22 |HNN2-6B | TAPPING SCREW, M2X6 | ABEIIEL, M2X6 3
10 |BD7143 FIXED SCREW EEETEM(R) 1 23 |HMC3-16B | SOCKET SCREW, M3x16 |7 \Ei&kh, M3x16 | 2
11 | BK2512 TAIL PITCH CONTROL LEVER | Efie B 518 1 24 | HMM3Z NYLON NUT (M3) LERRIRIE (M3) 2
12 |HMV740ZZY | BEARING, d4xD7xW2.5 | FE#E, dD7xW2.5 2 25 |BK0404-B | TAIL BLADE(BLACK) EheE (E) 2
13 | BK0649-2 | LINKAGE BALL(B) W EEREENERB) 1 26 | BK2527 TAIL UNIT LINING EERH 1
1[0 |
HMC25-8B

N

e

B Check the mesh of #7\

]
@
'__

M & #8, please add the

Washers (#9) for a
proper mesh if too
much play.

e EHT R HASHIEE RS

Ps - FERSE AR AR N

F#9) -

(13) €
Toomeg (14)

@\(12)(11)

(15)

v

_agn

)
I

HMC3-10B
SOCKET SCREW, M3x10
M7 AR, M3x10

|

(21)

Apply threadlocker
) (ERRRAHINERRE

© | o

HMC3-6B
SOCKET SCREW, M3x6
R AR, M3x6

HMC2-6B , P24-19
SOCKET SCREW, M2x6
M7 AR, M2x6

& (o

HNN2-6B
TAPPING SCREW(W/WASHER) M2X6
EERLERNR M2X6

HMC3-16B
SOCKET SCREW, M3x16
7B, M3x16

HMSZ
NYLON NUT(M3)
LERRERNE (M3)

-24-




Thunder
lioer

Bag J+k Tail Boom Assembly / BleiHsE

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK2219 FRAME SPACER BB 1 6 |BK0524-T |TAIL SUPPORT ROD |E&E37i52E 2
2 |HMC3-14B | SOCKET SCREW , M3x14 RBEgRE, M3x14 | 2 7 | BKO447 TAIL SUPPORT ROD END | B EZ152R4%5E 4
3 |HSA3-6 BUTTON HEAD SOCKET SCREW, M3X6 | +ERERT VEtRkk, M3x6| 2 8 |HMJ2-8N SELF TAPPING SCREW-M2x8 | B IR R 44 (FH)-M2x8| 4
4 |BK2563 METAL TAIL SUPPORT BRACKET(UPPER) | E/EBREITEEE (L) 1 9 |HMC3-16B | SOCKET SCREW-M3x16 | A7 \ERA#-M3x16 | 2
5 |BK2564 METAL TAIL SUPPORT BRACKET(LOWER) | EEBEIREEE (TF) 1 10 | HMM3Z NYLON NUT (M3) LEFRIRIE (M3) 2

3 - ¢ Ensure the setting screw (#4) line up to the retaining hole.
) s ERREER RN EE A -

(1)

Secure the screws into the Frame Spacer when
attaching the Tail Support Rod End on the Main
Frames.

ZREEZIFENAN LR » B EEEHHEERMEE NN
BEEXEL -

NYLON NUT,M3
LEFRERIE, M3

This hole (Left & Right side both) is
design for 140° Control Arms(PV1409)

@ (o WAL GEETR) FRI40T EIEE
HMJ2-8N (PV1409)
SELF TAPPING SCREW-M2x8

B I () -M2x8

©) (o

HSA3-6
BUTTON HEAD SOCKET SCREW, M3X6
FEEER IR, M3x6

HMC3-14B
SOCKET SCREW,M3x14
R EIRHRR, M3x14

HMC3-16B
SOCKET SCREW,M3x16
AT BIEHR M3x16

Must be purchased separately
NERESE

-25-




BagL Servo Installation / (S AR5

No. | Material No.| Description &8 Qty
1 |HSE2614N | BUTTONPHLLIPS TAPPING SCREW, M2.6X14 | REIEIUE.:(1 ), M2.6X14 | 20
2 |BKO104 SERVO MOUNTING EIREEE A 10

Thunder
lioer

@B{Mmmw

HSE2614N

BUTTON PHILLIPS TAPPING SCREW, M2.6X14
REBIRR( 1), M2.6X14

Attach the Servos onto
the Servo Trays of Main
Frame Set as drawing.
SEBTARREEANTA
W AR - EIAREEE o

( (I The distance from the center of the\
servo horn to both sides of the
= linkage balls should be the same.
{RIAR HIER RS T [\ ZE B DR OB FE B . 55 4H

A O &=
I<AA™

Must be purchased separately
o

58

-26-




Bag k+L Servos Linkage Rod Installation / 1SR ;& 124058 17' :_::;:dﬁ

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |HME4-3B | SET SCREW,M4x3 HIBRBREEMAX3| 2 5 | BKO175 LINKAGE ROD,575mm | #EHI#2,575mm 1
2 |BKO105-1 | TAIL CONTROL ROD JOINT | EiFEHiShER 1 6 | BKO092 LINKAGE ROD,30mm EIFE,30mm 4
3 |BK2195 TAIL SERVO LINKAGE ROD,345mm | EfRIERIEHEAIR, 345mm | 1 7 | BK2516 LINKAGE ROD,45mm EIFR,40mm 4
4 | BKO0O86 BALL LINK, d4.8x20 ESIREHE, d4.8x20 | 20 8 | BKO436 LINKAGE ROD,55mm EIFIR,55mm 1

@ The length may vary when using different servo, please re-adjust the length as actual condition.
¢2~ ERRERERBLARMRENEMEMER - AIKERBRER

Assemble the Linkage Rods as drawings. The linkage length is

@ @i-- measured by the center of the 2 Ball Links. These drawings are
HME4-3B — printed actual size; you can lay the linkage sets on the left
SET SCREW,M4x3 BKOO86 drawings to measure the correct length.
ST IR, MAX3 BALL LINK, d4.6x20 ELZE LSRR - SR RE BN B MRERED
HREIHE, d4.8x20 /L\F%g%r%_&@ - BRRTEREYIEE - A EEHRE SRR EES
IERERE ° = =

ot

@ W Apply threadlocker

o) R

Scale=1:1 (unit:mm)

i

~ (i
i

[l

[
L

ey

I
i I

|




Bagl+M Receiver & Gyro Configuration / BN ERFRIRERECE _'_'_1:_:"'T‘:"ﬁ

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty

1 |BK2177-L |FRP CANOPY SET,X50 | I&##itess+E-85 1 3 |BK2278 CANOPY BRACKET RS EE e

2 |BK0O102 RUBBER GROMMET 1S [E] E A 2 4 |HNX3-12B | SB.HSELF TAPPING SCREW | HBIEER"EEIEMH | 2
Gyro / PEiRE

Double Sided Tape / E&EBH

Receiver / 34
Double Sided Tape / E&EEh

Battery Pack / U4 et

Double Sided Tape / #EB

Must be purchased separately
NEERERE

HNX3-12B

S.B.H SELF TAPPING SCREW . .

[ T %s%?gﬁtili__’ﬁfuel tube as drawing
M-l / HI</ 2=

-28-



Bag kP Main Rotor Blade Assembly / EieR#H% 1—':_:,‘:,‘:"ﬁ

No. | Material No.| Description &8 Qty
1 |HMC4-27B |SOCKET SCREW,M4x27 |R;\EigHh Max27| 2
2 |HMM4Z NYLON NUT,M4 1EERIRIE, M4 2

@@|WWWWWWW

HMC4-27B
AT EER MAx27
SOCKET SCREW,M4x27

H
= )
HMM4Z

LERIZNE, M4
NYLON NUT M4

P 1. You may need to adjust the linkage to ensure the blade tracking. Please refer page 36, “Blade Tracking

'Q: Adjustment.”
= 2. Install the main blades with the Socket Screw (HMC4-27B). Do not over tighten and ensure the blades run
effortlessly.

3. For safety the rom of using carbon blades should not exceed 2600.

1. BRI EE W, H AR B IR KRR R IE 2T LR - FF2RE308E e uaRR" #RF -

2. LR\ BRh L EEEE - F7BEEHEE -

3. ZeHER - iRt e sERF BB 2600rom °

Completed View
HBEE5ERL

=




SET-UP SECTION / 53 E#2 /%5783 1_'_1:_:'"T';<W

Engine Throttle Control Linkage / 51 ZYR1TRIFAEE

Mount the steel linkage ball to the outer hole on the plastic throttle

arm. At full throttle stick, the carburetor hole should open completely.
At low throttle and with the throttle trim all the way down, the
carburetor hole should close completely. Adjust the ATV function in
your transmitter to achieve the above requirement. Listen to the Sy
servo, it should not make any binding noise. Try to keep the throttle
ATV between 90% and 110%. If your radio does not have ATV, then

THROTTLE FULLY OPEN

adjust the location of the steel link ball on the throttle servo arm to HPIREINIE I ;H;Flﬁﬁﬁfﬁ%

get the correct throttle travel. ) THROTTLE CLOSE ~{) T=THROTTLE FULLY OPEN
BITEES LA BRSNS RS LU R TS ERIE i BARELE @ﬁ?ﬁfﬁ g

C SERMUEBERETE - CheHEHIZERETHEN - LWAFEZEHPER H M v e

(-
C1C

HITHIREFTHME - B8BRMEEUSIZBRR(IB R ERERERIER
{EIRE $1BRRURAREIKIR » L R EREERT N B R B2 H] BRI ISR
Y » BWERBEOHEE

EX CHREMERNRBERERIRITE M E R LFEK » SRERRE

D C

N
TR ERZRE > AILUEEERERESR ENATVINERE - HERMEEE [ ‘ F
EHEEEE (5 BR) FEBRG20%L EREEZERE > T{EAIAEAH i 1 1

FFEO0%EN10%BIEEER © U

Thunder
liger

E-CCPM system requires 3 channel for aileron, elevator and an AUX(for pitch). But people may get confused because
the 3 channels are not referred to any independent movement. They are operated together to carry out the rolling,
flipping and collective controlling. As a result, the following connecting manner is recommended.

The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.
E-CCPMRIGEZFERA=(E@EIRFEIE « FIFiE - EiRE (FRAUXEBE) - FIEHEREZEHNLERTREIA » HEEEE
BT - MWBFEAR=FERREER R EN(F - EIEZE KR T 7505t Al AR IS &S -

TIERALIEEN - BRI B2 REHNERSEHREE -

Electric Device Connection / & 5% @ E E iR

JR Radio Sysym ACE RC / FUTABA / HITEC Radio Sysym

CH1/CH6*

AUX1 (CHB) / CH2* CH2 / AUX1 (CHB)* CH6 / CH1*

*CH1 & CH6 are
Interchangeable
*CH1 & CH6 AI &1

*CH2 & Aux1(CHB) are
Interchangeable
*CH2 & Aux1(CH6) AIF

Aileron Throttle Elevator Elevator Aileron Throttle
A ZhIEIE P9 EJTJ%'/?%B%RE B/ FHIRRE ThiEIE iEF'iJ
L Gyro Gain Wire Gyro Gain Wire
L] Al DT 1
PER20000 TEOOO0QO0
S SITLE Gyro 85FFEESS Gvro
P FEiRE SN PEARE
7 channel receiver 7 channel receiver
CENFIEUES CEFIZUES
Batteay of receiver 4.8-5.8V Batteay of receiver 4.8-5.8V
IR E 4.8-5.8V ZUEsEh 4.8-5.8V

-30-




Configuring The Titan X50 / Titan X50 &3 ﬁ'gg;dﬁ

5-Point Throttle Curves
5B HPI IR
Normal 1EE#&E | O | 35 | 50| 65 | 100

= 35.4rmm idle-up1 FHiE=1 | 100| 85 | 60 | 85 | 100
/ m ldle-up? 4F#51ET2 [ 100 | 85 | 60 | 85 | 100
——=_ = =S

5-Point Pitch Curves

EONREEARAR
55mm Normal IEE#E | 35| - |70| - | 85
— dle-upT i1 | 10 | - | - | - | 90
) \dle-up2 H#ER2]| 0 | - | - | - 100
2 SO 55.1mm | Hold i@k [0 [ - | - [ - [100

B e )

o

Blade Pitch Angles (degrees)
REAE

Normal IEEEI -4 6 10
Idle-up1 $FIETT -12 0 12
Idle-up2 FiE=R2| -15 0 15
Hold JENETE -15 0 15

p
W The settings may differ, the table
,,~ is for your reference only.

= BARFBEIETRR  EHEE -

@» Length
measured from
ball link center
to
ball link center
Z2]liSEL T AV

AEES—
EARERARD

N

N

The above pushrod lengths permit 3D flying with the Titan X50.

Use these lengths as a starting point. Pushrod lengths are measured from ball link center to ball link center. Suggested
throttle and collective pitch set up: Idle-up1 is for continuous 3D flying and aerobatics. |dle-up? is for those who have
very good collective pitch management skills. Use a pitch gauge to check blade angles. It is easier to start setting up
idle-up? blade pitch angles first. For safety, to inhibit idle-up modes and just use a normal mode setting for a novice is
recommended. The model should hover at around 1550 rom in normal mode, and flies at around 2000rpm in idle-up1/2.
With 1700 or higher headspeed, the use of carbon/FRP blades is recommended.

LA E% Titan X560 ER#23DRITERRERTE - ELRTEAFAVNRRER 2 2ETE -

TEIRRE R AP MR E S - BEREMERHYER - ETEEIDRITRHERFERL-1 » METEREE /R A ER S EL-2
o thAh » EEVBEEFAEEREELETHRES -

EREBRERTENH @ BEERRIFNEN Z28EEDEI%A1550rom K 2000rpm ©

EEEERSMN700rpmEL £ - i Ele R E iR AR igETIEE - U5 | BESRASMEEETEE - ERNEH
LR - E2RIEENEARE - U)7BEFH -

-31-




Radio and Control Linkage Setup For Titan X50 ;&iZ&25%E @ "_:,‘:;:"“

The performance of any RC helicopter and how well it fly depends strongly on how the model has been set up. Before
you start, please make up the length of all the pushrods according to the recommended length. The pushrod lengths we
have provided are valid for beginners to expert 3D flying. Then, we recommend using the reset function on your
transmitter to reset all settings to factory default values. Check the end point adjustment or ATV value, on your
transmitter to make sure the values are at 100%. Next we recommend program the numerical value we have provided in
the table for the five points in the throttle curves and the collective pitch curves. Now you can proceed to do the
mechanical adjustments.

Throttle Adjustment.

The throttle arm on the carburetor should always be parallel to the throttle servo arm. When the throttle barrel is half
open, the throttle arm should be straight down. Leave it at this position. Turn on the transmitter and leave the throttle
in the normal throttle mode. Set the throttle trim to the bottom and set the throttle stick to the middle. Adjust the
throttle pushrod to the correct length. Check the throttle servo travel direction to confirm moving the throttle stick to
the high position will move the throttle arm to the full open position. When the throttle stick is moved to the highest or
the lowest position, it will fully open or fully close the throttle arm without binding.

HEXEFENBEETERNEEE : —2M|T > COREE - Sl FEXEFHIRESITEES » BURNARERERRENES -
R TEBEERILIFERER Titan X50 inJ‘TEE'—&ZE SE - AEE—F — DRI ELEITRIMIERTE L - LISEE3E Titan X650 B
SHERRITIERE - ERRRERTE 2R » BRI IIDERRTERE  BMECERFAESEERE - HEEREERNVEERS
FEITZ o Ithoh - E.:%H—Jé?”"ﬁ&ﬁﬁﬁ*%ﬂﬁﬁ%%ﬁf IAE » WHEFTEIEE ZITIE2FHEZE100% © 1 T 34 MY iR LR R R FE 22
EARPEFMZHCEE - LERURERTE - BRENLUETEMERRET °

SHPSEEEE

FIEBRIL T » B HPIEARME < IEY 4 - BmPIRERENIE NS - EEES OHPIEREERE - B2 27N - TFEEEHFT
HEREMRERR HFATVE » FEESEMBTIBZIT100% » fFETSREERIE MEELHEs2RRESR - itk E5
SHPTIZZERTE » EEICR T » 51 Lh23 2B EZETHPI RS 2 IEE 1T - MBI h2sFERAERAREE - FIARMEE L R231E

BEOEROEER -
Collective Pitch Setup 1RFEERTE O hunder

Since you have been setting the lengths of the pushrod as mentioned, the linkage should be cenntered well as described
below.
BT EAKIRRII 2 RN ER T M I IREE AR - BEREEN FENER S -
B Centering
1. The elevator and aileron control levers should be

as the drawing below while centering the

collective pitch stick.
2. Parallel the flybar, the main blades should be at

0 degree and the swashplate should be level.

W T
1 BRSRERIERE - FERER RSB I EERATIRE _—
2 EFREBTRTT - MEMBER0 - B+FRAKTHRE - +15°

B Maximizing

1. Place the collective stick at high end.

2. The main blades should be at +15 degree and
the swashplate should be level.

W S XIRERTE

1SS ETHIREE R FEE RS R -

2. EeBBENETEE+15ER » B+FBREKFEIRRE -

Bl Minimizing

1. Place the collective stick at low end.

2. The main blades should be at -15 degree and the
swashplate should be level.

W 5/ \RERTE

1SS T HEIREE S FIR T RIKE, -

2. FEEAHNETEZE15ER » B+FHRAEKFENRE -

NOTE1: The steps above defines the limits of the collective pitch setting.

NOTE2: The setting of the maximum collective pitch depends on your personal flying skill and style. Too much collective

pitch could overload the engine and drive system.
FREA1 tiﬂf% SRR E E e RIREERSEENE -
A2 - BREARITROREBEBRBERARE - BANEESILNS | R EE RGBSR MIEEEM

-32-




Setting Up Data For Your Reference SBIRESE 1_'_1:;::6?

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask experienced
pilot to help you if you have never done this before.
TINSHERTEMSE » FKEINTETREZE » EkEEEIITGE -

B Beginner /| —f&R1T :
Throttle Curve SHP9REE

Throttle Curve PSR Pitch Curve IZIERHiR 0 25 50 75 100

=l 2 Normal —#%&T O 35 50 65 100

100 : 100
‘ Pitch Curve 1ZIERhIR
0 25 50 75 100
Normal —f%#m4T 35 - 70 - 85

75+ 75

o : 50

25+ i 25

Pitch Curve 1ZEEHIR
| 3 0O 25 50 75 100
3 : 3 Normal —fgfT -4° - +6° - +10°

i 1
0 25 50 75 100 Stick 0 25 50 75 100 Stick
g s

Throttle Curve SHPIRRIE

_|
S
(@]
=
(0]
@)
C
p;
[0}
B
m
B
S

oE | ool 0 25 50 75 100
3 Normal —f®fT O 35 50 65 100

75| 75 dle-up 1 ¥ 1 100 - 60 - 100
50F 3 50
,,,,,,,,,,,, -~ 0 25 50 75 100
s/ B | | Normal —#@#F 35 - 70 - 85
. R ldeup 15581 0 - - - 100

0 25 50 75 100 }ség:%k 0 25 50 75 100 %cti&%k Hold f&EtET 0O - - - 100

© Normal / —RR4T O Idle / #5281

Pitch Curve 1REEmhiS Pitch Curve 12IERHR

%tﬁ(éh %tﬁ%h 0 25 50 75 100
1001 100 5 Normal —g(T -4° - +6° - +10°
s s ‘ dle-up 1 ##eiE 1 -15° - - - +15°

I Hold f8E&xX  -15° - - - +15°
50 50 |
25 | 25
0 25 50 75 160 }St*gk 0 25 50 75 1(30 ?sit}f%k
© Normal / —R&7R/T ¥R 0 Idle / H5tiERt 1 ’
Pitch ESAT pef=
ol®E /N WARNING Ei5
1. Too much collective pitch will bring about too much loading to the engine
75+ and drive system.
2. Too much headspeed will lead to blades (grips) explosion.
50 3. It’s very dangerous for setting the headspeed over the blades (grips) limit.
4. Please do not set the collective pitch to the maximam (£15) unless you
o5 have very good collective pitch management skill.
1 BRHNREIRE R TE S5 | ZRESRifEE, -
i 2 B8R E e R R =S A e = e8EE R A a 5 1E -

0 2 50 75 00 Siek Y e e e
© Hold / s . 4 FORRERENTHBRAE (158D

-33-




Tail Control And Gyro Setup BRI R BB ESH) ) Thunder

It is recommended to use a Heading Lock Gyro. With a Heading Lock Gyro, you may not use the trim and the revolution
mixing function of tail control.

First, choose the length of the tail servo arm referring to the manual of the Gyro. You may try 13.5mm as the starting
setting. Then mount the servo arm for the moment and check the movement of the tail servo:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of helicopter.
IERIBACHEIETMEIRGE - AR EE IR EMT BT INEE R ITHIEM -

Bt 2EZERIRERFEERERARKEERE » EEVIRASRER13.5mm - ERAREEEREEZETEMRAREIFEIRE
Bl

1. EHITHRERE - (EIRMEIEE EEME S mFE -

2. RSB SRS eEERs - ARMEIEE TR ENRER -

Rudder Servo
ERERIARE

After ensuring the moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset
the receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo
arm vertically. If you cannot mount the servo arm vertically, please try another servo arm. Next, two points may be your
concern:

1. The traveling limit of the rudder servo may not go beyond the mechanical movement.

2. The rudder servo arm should be vertical while the tail rotor are at O pitch or with a little offset to the right. (Referring
to the photo below)

HEREMARMEEIEER » BIARARKESEELRET ; B7BHEFHRIENMEEINHER -
EERBREMAEAETRE  BEARKEEEERELRET - &R L EER  FERAENEE - & FFIEETImE :
1. EftRRERITESU D NI TES -

2. BEENBRBREROFBRAEGHE - EfRAREEBETEENS - GGHETE)

Rudder Servo
EMEEAR

SN,
F VE

Notel: To find the traveling limit, you have to adjust the Gyro referring to its manual.

Note2: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment" or the "D/R & EXP" function
of your transmitter.

A1 : B2 E R ERPEAERIREUERARBRITIEE -

A2 AEEMRBIEERE - BRI E TIEERE (Travel Adjustment ) " = “X/)& (D/R) ~B8EUE (EXP) " IhEE -

-34-




Swashplate Type Setting / +=F 228X EEE _l_'_T:;:;:dﬁ

Set the model type for helicopter in your Transmitter and set the swashplate Nose / #&751A
type as 120° CCPM. Refer your Transmitter manual to find a proper 120°
swashplate setting.

ELMENSNRE  WETRY +TRRTEL .

120° 120°

Swashplate & Servo Movement Setting / +F B R R MENFikE ) Ihunder

loer
As going through these setup procedures, ensure there is none of the controls bind at full travel.

Next, please refer below illustrations to ensure the direction of servo movement and swash mixing settings are correct
for the controls properly.

IR E 2R BER AR ERFHEIRGFIEEXFEE -
Re > BEEIRET - ERARKEER +FEBETRE A [EREHERIESIF -

Servo Horn movement Check Point
Model 1 Model 2 AR RS BB FRER

Right Side/#f8l | Left Side/Zfl

Aileron
e

Elevator
FEFRE

Right Side/G

Pitch
LA

Throttle
S

Left Side/Zfl
Right Side/& ﬁ )

o Je

Rudder
Bt

If the movements of servos or swashplate are not correct, please adjust the servo reverse settings for one or more
channels in your Transmitter.

AR+ FRIFE SRR - BREEIEESS LERBIRRETEIEE

-35-




Blade Tracking Adjustment 52 B\ iR =E Thunder

A CAUTION /| &

For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking
adjustment.

ZEHER ) ETERENINHERE - FEVREFHAEFI0K (0R) N bk -

color tape / 21Z84

Out of Track / 58

Adjustment is
necessary.
FEEE

color tape / E1Z84

In Track / E\IRIEFE

Adjustment is
unnecessary.
TEZHREE

1. Use a color tape at the tip of main blades for tracking
identification easily.

2. Increase the main blade speed to just before the
helicopter lifts-off.

3. Observe which blade appears to be lower than the other,
and increase the pitch of the lower blade one turn of the
Linkage Rod C (refer Page 12) at a time until each blade
runs in track. If both main blades rotate in the same path,
it doesn’t need to be adjusted.

1. EENRER RS - R T EYHHEN

2. B TR R AR T A - Linkage Rod C
3 BEMTERIISAEEE (855) - BENNRERERE (refer Page 12)

BERRC (2E$E128) RE » —XHE—B » EEMIERH BIRC (BEE128)
H—2 - BEE— A EFHEE -

A CAUTION /| &

Out of track causes vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the blades are in track properly.

NERBIEE (EEE) SEMERMED  NFEREBXET] - FHLETRBIUCIRENIMIELELERE -

-36-




Atter Flight Checkiist RTeetgzEe L&

Check every screw and bolt to make sure none has loosened due to vibration.

Check every rotating and movable part to ensure they still move smoothly and normally.

Clean off the exhaust residue from the muffler, engine, and helicopter.

Check all movable parts, such as gears, ball links, belt, etc. for unusual wear.

BARITRAEFAIS SN S B IR E BEREER. - ERERBVVEEEHEEEET MRIT -
BARTRBET —EEESE (SFEEBFER) I8EIEREE -

HRE 5|2 - ERRARVERERNER

BET—EEHEEI - INeash - BKE - %% -

Trouble Shooting EEEE _lmer

[1]The engine will not start.
* The engine starting shaft will not turn:

The engine may be flooded with too much fuel. Please remove the glow plug first, then turn the engine with the electric

starter until the excess fuel spits out of the glow plug hole.

* The engine turns when the electric starter is applied, but the engine will not start:

(1) Is the glow plug working? Remove the glow plug and does the platinum coil glow red when a 1.5 volt battery is
applied to the plug? If not, then the glow plug battery may be weak and old.

(2) Is the carburetor needle properly set? Please refer to the engine instruction manual for the proper needle setting.

(3) Does the throttle control arm move properly and in the correct direction according your transmitter command?

* Engine will start, but quits immediately.

(1) Use the transmitter to increase the carburetor opening slightly. The throttle stick should never exceed the 1/3
positiom when starting the engine.

(2) Try a new or different type of glow plug. There are different types of glow plugs on the market for different types
of fuel and operating conditions. Seek the advice of experienced fliers and also experiment with different types of
glow plugs until you find the one that suits your operating condition the best.

* Engine runs, but the helicopter will not lift off.

(1) Check the main rotor blade pitch angle, they should be set at 5.5 to 6 degrees when the transmitter
throttle/collective stick is at the center position.

(2) Does the engine throttle arm move properly? The carburetor opening should be fully open when the transmitter
throttle/collective stick is moved up. The carburetor opening should be nearly closed when the transmitter
throttle/collective stick is moved down. And the opening should be completely closed when the transmitter
throttle/collective stick is moved down and the throttle trim is also moved down.

(3) Check your engine manual for proper starting point settings. Then try again to start your engine. If smoke is
excessive when adding throttle your high speed needle may be too rich. Try a few clicks turning clockwise and try
again. Once proper needle settings are achieved, model should lift off effortlessly.

O —

~

4
(2
@
4
4
(2
@
4

[2] Helicopter problems.
* The helicopter shakes.

(1) Is the flybar bent?

(2) Is the flybar bent?

(3) Is the main rotor shaft bent?

(4) Are the two control paddles mounted at the same distance from the rotor shaft, and the paddles are parallel to
each other, and in the proper direction?

(5) Is the tail rotor shaft bent? The tail rotor blades mounted properly or damaged?

(6) Are the main rotor blades damaged or mounted in the proper orientation? The blades may require additional
balancing. The blade balance can be checked by removing both blades and then use one of the 4mm blade bolt and
nut to hold the two blades together like a teeter totter. Then, hold the blade bolt with your thumb and index finger.
The two blades should teeter and remain in a level position. If not, then add some tape to the lighter blade near the
blade tip until the two blades teeter in a level position. Hobby shops also sell blade balancers that are designed
solely for balancing model helicopter blades.

1. SIEBMARETIAERERE :

B ERE AR -
AZEEIR T  BRIRIRSNERR T - ERERESRMER - BRSIZERNEFNINEFERLE - BISXERRREE » EBR/
BHEF -
““%I TL/@?,E)J B2 EEIRA RIEDHT -
1. RESHREZLEEHNER Tuﬂﬁﬁﬁ‘* BN BEEZRIER EFER - EEXRERESR  AJEREER—EHHINESE -

2. {uhzs E’JE%:&E%EE‘%EE%& 7 FIRE T RIMEEERERTE -

-37-




———  Thunder
Trouble Shooting B EEE Tioer

3. AE AP MG S N E AT MPHEHERMIE L1 - BETREIER - BEFHEPIRE R AIEN RIESIZE -

SIZREE B LIENBIRE

1. SIZRENE - MERVBFREMIRIE - E5IZREME R EREE M - AIREE UL -

2. AEERIZEEMBENNER - (KIBEFATERNNH  SIZREERERONEE -

SIZEERE) - BERBAERER -

1. BEFRENNA » ERERUSERENINAREZZE5.5~0EREE -

2. REEHFIHERESRIEBR - EEEENARERSRNIUE - BERE - BiERURERIRMIIE

3. {LhsmETHE ERMUMEERRE © SRR eSS o metBR - BYEE02-2 58 (IWREEFSERT ZBHIRE
REBMESIZHRASERE) - SIZNHESEREEY  TEEMNESHNY » WS Z2REBNESR » VWAFKEHMH
i BE5|ZREEY - WEHSSRBELASIOER » ILRSIZ2ENEMBYER - LWRERREDFP R -

2. EFREIVERE

HEBS3EE BIRRRI RSN -

1. REFEREECMinREN N2 EH -

2. BMETHELEH

3. METNeEMINEBERS TR THFE - fEBKIeERE - HARNEREEIRFE Eh > AIEEREEMUBRBIESR » LS
BRI 23St HEMEEESRS -

4. BleR#MELEH ° EeRBESLRINER 7 BB LR ERIBNER °

5. FheRE MBI EMBRHRENEE SR TIF - BERRNLARETERRENED - EEWHE » MALUE BhmENERE
EORBRKFREE ONBENIRE - TEFHEAFRIRPSTRERESHEREM ADNEORERHEE - BEXRRRXE
EEORERS L HEEEREXN/ WIAEERE—IRERE L - HANERTREED  EETIMELRRSMRE -

6. TheRRERENBREELERE—H  EBE—RIRNENER - thAIREEMEIEES -

-38-




PARTS LIST SECTION / £+ BB %

SPARE PARTS /

e

@Wet

F

‘jl
-[ ‘wld
N

. III]

1179 3878 AV0143 PV0035-2 PV0035-3
MEHE GE) 2ft TT V2 Carbm Blade 600mm  COOLING FAN LANDING SKID SET LANDING SKID
SILCONE FUEL LINE 2ft  B#i=fz38600mm AR P e
PV0041 PV0050 PVOO51 PV0052 PV0053
BALL LINK BEARING SET, d5xD13xW4 LEAVER BRG, d4xD7xW2.5 TAIL SLIDER BRG, d&:D10XW3 ROTOR BOLT
SEeHE 8EE, d5xD13XW4 R, dAxD7XW2.5 SR, dexD10XW3 eI
) oy QOO S M2x6, M2x8
oy I ~ || e M2x10, M2x14
M2x M2x
5 o QOO D Moxe2, M2x6
EE b o B ) M2x10, M2.6x12
%o oy woo Sy © © Max12, Max18
a gy I <S55 q M3x5
PV0054 PV0058 PVO060 PV0062 PV008S8
SERVO MOUNTING PLATE  LINKAGE BALL INSTALLATION SET RUBBER GROMMETS(WHITE)  SCREW BAG(6 PCS EACH)
RIREEE 8 PEEESE| HAMHE 1S E TR ERE EZE+ iRk
M3x10, M3x12 =
Maxid, M3x20 | | g, A5y = //f\)
N M3x25, M3x32 ““r”  GB \J = =
= | @&
M3x10, M3x18 Iy 0o \/
Mdx5
PV0089 PVO115-1 PVO149-1 PVO197 PV0244
SCREW BAG(6 PCS EACH) WASHOUT LINKAGE TAIL GEARX50 BALL BEARING, d12xD18XW4 BALL BEARING, d10xD19XW5
AT IR B R, X50 EEBEGE, (12D18x\W4  EERERGE, d10xD19XW5
PVO261 PV0268 PV0270 PVO311 PV0312
SELFTAPPING SCREW (M2.6x14)  LOCTITE #262 THRUST BEARING GREASE  HEADER TANK, 60CC HEADER TANK SUPPORT
RERBIEME M2.6x14) SoaEMmEREl (D) 1 HEEHAEGEB RS BHFfES4E,60CC B HfEEIE
(=)
N. g\/
PV0359 PV0360 PVO0361 PV0365 PV0372
BEEEE B EhEH [BEESE IFHEEREGE d6xD12xW4.5  LEHEELS

-30-




SPARE PARTS / Ei48&

@Wer

Toer

E’O%%

da.
34"
23
I

=~

‘llu’

=
PV0407 PV0450 PV0454 PV0482-L PV0504
TAIL PITCH SLIDER SUS FLYBAR ROD SKID PIPE END CAP ULTRALIGHT PADDLE(BLUE), 209 TAIL PITCH SLIDER SET
EfesigEE SUSTHIESHE BEE BT =R E (B5m),20g Efes8rEE
PV0512-W PV0523-1 PV0532-1 PV0665 PV0671-1
SKID DAMPER (WHITE) CARBON TAIL BOOM CLUTCH LINER ELEVATOR A ARM CLUTCH BELL SET
FIZEEA | (2255 3) TRiHEREE BesRm FHEFREARS BassEE

2 @ e - II ' I 5
1t ° ° ° 9 —

PV0678-1 PV0679-T PV0681 PV0682 PV0769
CARBON VERTICAL FIN TAIL SUPPORT MAIN HUB BOLT MAIN SHAFT BOLT THRUST BEARING, d4xD9xW4
IR EE LT E EEZE5EE FlieEEEEE IR FEER R E T R LEHEERFGR, d4xDIXW4

o~ &

©6

PVO771
BEARING, d4xD9xW4
SEEREHEGE, d4xDOxW4

PV0919
BEARING, d3xD6xW2.5
#hi%, d3xD6XW2.5

PV1310-L
X50 FRP Canopy (Blue)
XS0 MIES (&)

PV1310-1
CANOPY BRACKET, X50
HAREEEE, X50

PV1311
MAIN GEAR, 85T
Fha%mig, 85T

1]

>4

-

S

NPeonl '
PV1312 PV1313 PV1313-1 PV1314 PV1314-1
FLYBAR JOINT BALL LINK 120° CONTROL ARM ARM COLLAR ELEVATOR ARM SET METAL ELEVATOR WASHER MOUNT SET(L)
EEREEEA 120° EHIEE IREE TR FBRAEIZEHIE EEFAERCE - EEAE (D)

.\-

( ) 0 .‘

:’,

L
L

4 @ o . . S o
PV1314-2 PV1315 PV1316 PV1317 PV1318
METALELEVATOR WASHERMOUNT SETRI - MAIN SHAFT LOCK RING ~ ONE WAY CLUTCHHOUSING ~ CYCLIC SERVO TRAY TAIL BLADE SET (BLACK)
EEFHFRCE S EEAE () T EERE EBnEtEaasE TEIRIR IS (E AR ElegHE(R)

-40-




SPARE PARTS / E{4 8

_Imler

® o0 D =
lllx 00SPSP ®eo v Tooo o
PV1319 PV1320 PV1321 PV1322 PV1323
DOUBLE LINK COLLAR SET METAL SEESAW HUB METAL MIXING LEVER METAL HEAD BUTTON
SETRE R EIRIE BB IEETE EBRITE EBIEEESIEE
o o i
a
°® 2 X
| o®
PV1324 PV1325 PV1326 PV1327 PV1328
METAL MAIN ROTOR HUB METAL WASHOUT BASE METAL SWASHPLATE SET SWASHPLATE CONTROL ROD FUEL TANK SET
EBFERETE BEEIEE EE+FRE +FEIEER SHAEHE
—~
0~ @
O e
d 00 8 6 - °
=2 0 s e S s °
00 v
PV1329 PV1330 PV1331-1 PV1332 PV1334
CARBON FRAME METAL TAIL ROTOR HUB METAL TAIL GRIP,X50 THROTTLE SERVO TRAY HARDENED MAIN SHAFT
BRI EEENEE T BN EE (1), X50 SHPSEIAR M e GEy ]
Q a ,/ s ) @ @
PV1335 PV1336 PV1337 PV1338 PV1339
MAIN SHAFT BEARING BLOCK  LINKAGE ROD SET TAIL CONTROL ROD TAIL CONTROL ROD JOINT ~ OUTER DAMPER(7mm)
T e R EREE EHERIR EirHIS R ANEHEELE (7mm)
PV1339-1 PV1340 PV1341-1 PV1342 PV1343
INNER DAMPER(7mm) MAIN GEAR WASHER MAIN GEAR COLLAR-X50  ONE WAY CLUTCH SHAFT  CANOPY SPACER
AEEEE (7mm) TERERE S FeEaERfEEhIR-X50 BrgEasIaniE SN
™ = R, & é s N
::: - — TJ-’——fJ Aig. qii}
N
) 92999 ¢ &
G; v e o &
PV1344 PV1345 PV1346 PV1348 PV1349
CLUTCH BEARING BLOCK  PHASING CONTROL TRACK CANOPY RETAINING POST  METAL ELEVATOR LEVERROD  PLATE MOUNTING BLOCK
EREN R E T FRI IR ), HEEE R EBATEREHERIR [EE AR [E| TE [EE

-41-




SPARE PARTS / B4 8

_Imler

— O || o
" 4 ==
§ 0 o
P (¢
P P L L L LD ? i Tt
PV1350 PV1351 PV1352 PV1353 PV1354
TAIL BOOM BRACKET ROD GUIDE MOUNTING BLOCK METAL MOUNTING BLOCK  TANK RUBBER GROMMETS  CARBON BOTTOM FRAME
REEEE RIS BB HRERERE e
> 12 12 © ©® g> G
e K X XTI
e (6) (6) ® (6 w w
PV1355 PV1356 PV1357 PV1358 PV1359
COOLING FAN CASING BLADE SUPPORT SCREW BAG FRAME SPACER ENGINE MOUNT ,X50
S T REER BB AR S| BEEEE X50
v S 00\ SESY
S || %0,
PV1360 PV1361 PV1362 PV1363 PV1364
STARTER SHAFT BEARINGS SPINDLE(7mm) SET, X50 SPINDLE(7mm) BRG. SET d7xD13xW5 TAIL GRIP BAG, d7xD10xW3 10T PINION GEAR
BB, X50 B8R (7 mm) 8. X50 R (7mm) B, 070135 AR SRR, dTxD10WS 10T SEheia
eel ? i —
PV1366 PV1367 PV1368 PV1369 PV1370
TAIL GEAR MOUNT SET TAILPITCH CONTROL LEVER SET BEARING BLOCK SET TAIL DRIVE GEAR SHAFT TAIL DRIVE GEAR-16T SET
SEREEE RiEEIEE ] SRR HEEIEER16T
= | 40T >~
S H
@
11707
PV1371 PV1372 PV1373 PV1374 PV1375
TAIL GEAR SET METAL TAIL UNIT HOUSING SET ~ AUTOROTATION TAIL DRIVE PULLEY(80T)  LENGTHENED RECEIVER TRAY  TAIL DRIVE SHAFT SET
e SBEE SHEEIEE T 80T IEREI EsEEhE
10 10
° ° 111 (10) (10)
PV1376 PV1377 PV1378 PV1379 PV1401
TAIL DRIVE SHAFT BRG SET ROD GUIDE TAIL ROTOR SHAFT LINKAGE BALL SCREW SET  METAL MAINROTOR GRIP SET
SR EEE B TS R () TR S Wiz

-42-




SPARE PARTS / £+ 8

_Imer

&z

EENeEREEE (AER)

R

-43-

PV1380
METAL ROTOR GRIP LEVER  METAL MAIN ROTOR GRIP TAIL UNIT LINING
TEEERE

7 o\
> q '
; |
° ®
e
PV1402 P\V1403 PV1404 P\V1405 PV1415
METAL MAIN ROTOR GRIP POST METAL FLYBAR CONTROL ARM  METAL FLYBAR CONTROL ARMPOST  METAL FLYBAR CONTROLLEVER ~ METAL TAIL SUPPORT BRACKET
S BIEREET BB TEEEE SBIETEEETIT SEIETETEE SBESIBSETE
5 -
w : > >
PV1417 PV1418




SPARE PARTS LIST / #{E ¢+ 48 @Wﬂ

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
179 SILCONE FUEL LINE,2ft MEHE (B8 2ft | CB0362 FUEL TUBE, d2.5xt1.5x25.5mm | fi#i#E (&8) , d2.5xt1.5xe55mm | 1 29
3878 TT V2 CARBON BLADE 600mm | #i#FfieE600mm | BV6033 TT V2 CARBON BLADE 600mm | #xi#FEE600mm 1 30
AV0143 COOLING FAN maEE BV0143 COOLING FAN BAEE 1 15
PV0035-2 | LANDING SKID SET flZeA BK2261 LANDING SKID fIze 2 19
BKO064T | SKID PIPE EEEE 2 19
BK0065 SKID PIPE END CAP EEE 4 19
HME4-5B | SET SCREW, M4x5 WIBA 7 BIRE, M4X5 4 19
HMCS3-14B | SOCKET SCREW, M3x14 R AR, M3x14 4 19
PV0035-3 | LANDING SKID fze BK2261 LANDING SKID fze 2 19
HME4-5B | SET SCREW, M4x5 IR B, MAx5 4 19
HMCS3-14B | SOCKET SCREW, M3x14 R AR, M3x14 4 19
PV0041 BALL LINK EFEpegE e BK0086 BALL LINK BiREER 12| 12,28
PV0050 BEARING SET BhEGE HMV135022Y | BALL BEARING, d5xD13xW4 SEEREHE, d5xD13xW4 2 25
PV0051 LEAVER BRG P HWV740ZZY | BEARING, d4xD7xW2.5 SEEREE, d4xD7xW2.5 4 |1 11,23,25
PV0052 | TAIL SLIDER BRG AR HMV1060ZZ2Y | BEARING, d6xD10xW3 EEREE, dB6xD10XW3 2 24
PV0053 | ROTORBOLT Fheg it HMC4-27B | CAP SCREW, M4x27 A7 EBIR, MAx27 2 30
HMM4Z LOCK NUT, M4 LE5RIZME, M4 2 30
PV0054 | SERVO MOUNTING PLATE | fRIRRH&EIEFE BKO104 SERVO MOUNTING PLATE AREEE R 10 27
PV0058 | LINKAGE BALL B BK0075 LINKAGE BALL B 12 | 17,24
PV0060 INSTALLATION SET HEMETE BE1052 ANTENNA TUBE HPIREE -
BK0106 DOUBLE SIDE TAPE €HBM -
BK0109 RUBBER BAND, 5x3 20xT1 MiZMEEZ A, 5x3 20xT1 -
HNI15 HEX WRENCH 1.5m/m JBIRF -
HNI2 HEX WRENCH 2m/m J\BIRF -
HNI25 HEX WRENCH 2.5m/m TNEIRF -
HNI3 HEX WRENCH 3m/m IBIRF -
HNJ-1 TIE BAND 2.5x100 BEERE -
PV0062 RUBBER GROMMETS(WHITE) | #BETHEE BK1012 BODY MOUNT RUBBER KEETHE 29
P\V0088 | SCREW BAG(6 PCS EACH) | BT+ 4kkiE HMF2-6N | SCREW, M2x6 EEE+ 714k, M2x6 -
HMF2-8N | SCREW, M2x8 [EIEE+FI%%K, M2x8 -

HMJ2-10N | SELFTAPPING SCREW, M2x10 | ELU&#%, M2x10

HMJ2-14N | SELFTAPPING SCREW, M2x14 | BSR4, M2x14

HMJ2-6B | SELFTAPPING SCREW, M2x6 | EIEE+F BN, M2x6

HMJ3-22B | SELFTAPPING SCREW, M3x22 | BLUR##, M3x22

HSE2-10B | SELFTAPPING SCREW, M2x10 | REE!EIUEHK, M2x10

HSE2612N | SELFTAPPING SCREW, M2.6x12 | REE!EIUEH, M2.6x12

HSE3-12B | SELFTAPPING SCREW, M3x12 | REE BT, M3x12

HSES3-18B | SELFTAPPING SCREW, M3x18 | REE!EINEHK, M3x18

HSE3-6B | SELFTAPPING SCREW, M3x56 | REE!EINEHE, M3x5

DO DD OO D PP O OO N OO OO OO |0 |wWw|—= | === NN
'

PV0089 | SCREW BAG(6 PCS EACH) | Ay Eigikia BK0616 SOCKET SCREW, M3x20 R AR (EFF) |, M3x20 -
HMC3-10B | SOCKET SCREW, M3x10 7 A, M3x10 -
HMC3-12B | SOCKET SCREW, M3x12 AR, M3x12 -
HMC3-14B | SOCKET SCREW, M3x14 7R, M3x14 -
HMC3-20B | SOCKET SCREW, M3x20 7 AR, M3x20 -
HMC3-26B | SOCKET SCREW, M3x25 A7, M3x25 -
HMC3-32B | SOCKET SCREW, M3x32 7R, M3x32 -
HMC3-8B | SOCKET SCREW, M3x8 M7 AR, M3x8 -
HMES3-10B | SET SCREW, M3x10 IR VAR, M3x10 -
HME3-18B | SET SCREW, M3x18 WA ARk, M3x18 -
HME4-6B | SET SCREW, M4x5 EEAR; AR, MAx5 -

-44-




SPARE PARTS LIST / #2EH+ B RS

_Imer

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
PV0115-1 | WASHOUT LINKAGE B BK0016-1 | WASHOUT LINKAGE I 2 ik
BKO171 PIN e 2 L
HMS15 E RING E B4R 2 1
PV0149-1 | TAIL GEAR,X50 EE#&%m,X50 BA1144-1 | WASHER(d5xD8xWO0.15) ERFEELF, d5xD8XWO0.15 4 25
BK0372 Tail Input Gear E#ER/INPUT-20T 1 25
BK0373-1 | Tail Output Gear EeEgm/OUTPUT-20T 1 25
BD7143 FIXED SCREW EHETIRGR) 1 25
PV0197 BALL BEARING, d12xD18XW4 | E¥kEmEIE HMVE70122Y | BALL BEARING, d12xD18XW4 SEEREENE, d12xD18xW4 1 25
PV0244 | BALL BEARING, d10xD19XW5 ﬁﬁﬁﬁﬁv"nﬁ HMV6800ZZY | BALL BEARING, d10xD19XW5 SEEREESE, d10xD19XW5 | 2 15
PV0261 SELFTAPPING SCREW (M2.6x14) | REFIEBUZLAE | HSE2614N | BUTTON PHLLIPS TAPPING SCREW , M2.6x14 | REIEIEHE(E)  M2.6x14 | 20 27
PV0268 | LOCTITE #262 ﬁﬂﬁ JE|(#26214[f) | BV0450 Loctite #262 SOREMFRE (H262/41 ) 1 -
PV0270 | THRUST BEARING GREASE | | EEBiE BV0452 THRUST BEARING GREASE LGB 1 -
PV0311 HEADER TANK, 60CC BimfEEMHE, 60CC | BKO087 WASHER HE 1 22
BK0102 RUBBER GROMMER HEETHE 1 22
BK0506 HEADER TANK SUPPORT B HAEE E 1 22
BV0502 HEADER TANK B HfEE 1 22
HMCS3-14B | SOCKET SCREW, M3x14 A7 EIERR, M3x14 1 22
PV0312 HEADER TANK SUPPORT B hFEE e BK0087 WASHER HE 1 22
BK1012 RUBBER GROMMER KEETHE 1 22
BK0506 HEADER TANK SUPPORT B HAEE E EE 1 22
HMCS3-14B | SOCKET SCREW, M3x14 A7 EIRRR, M3x14 1 22
PV0359 CLUTCH HARE BK0170 SHIM Handn 1 17
BV0589 CLUTCH SHOE Biasa 1 17
HMCS3-10B | SOCKET SCREW, M3x10 A7 EIEAR, M3x10 2 17
PV0360 | STARTER SHAFT B BK0592 STARTER SHAFT BEE 1 15
HME4-5B | SET SCREW, M4x5 HIEA 7 VBIRKE, Mdx5 2 15
HMS5 E-CLIP, 5m/m E BI30IR, Sm/m 1 15
PV0361 STARTER COUPLING JBEEEE] BK0594 STARTOR COUPLING BENESE 1 15
HME4-5B | SET SCREW, M4x5 HIEA 7 BIRKE, Mdx5 2 15
PV0365 | THRUST BRG. d6xD12xW4.5 | [ dexD12W4s | HMX0612 | THRUST BEARING LE3EEhEGE 2 10
PV0372 | THRUST COLLAR LR BK0584 THRUST COLLAR IR 2 15
PV0407 | TAIL PITCH SLIDER Efes Bk BK0026 TAIL PITCH CONTROL LINK Ee&E ?%EH 2 24
BK0027 TAIL PITCH CONTROL SLIDER | EfEE2ZHiE 1 24
BK0075 LINKAGE BALL B 1 24
BK0082 COLLAR, d2xD3xW4.3 #hIR, d2xD3xW4.3 2 24
HMJ2-8N | SCREW, M2x8 BIuRs (#8) , M2x8 1 -
HSE2-10B | SELF TAPPING SCREW, M2x10 | REEIUEL: (M) , M2x10 | 2 -
PV0450 | SUS FLYBAR ROD SUSH#E1ESHE | BKOB31 SUS FLYBAR SUS F#ig 1 9
PV0454 | SKID PIPE END CAP EEE BK0065 SKID PIPE END CAP BEE 8 19
PV0482-L | ULTRALIGHT PADDLE(BLUE) | BEfEFEF S (B5&) | BKOOB7L | ULTRA LIGHT PADDLE(20G, BLUE) HBIESETE (20G, Ef) | 2
HMES3-10B | SET SCREW, M3x10 HIEA 7 VBIEKE, M3X10 2
PV0504 | TAIL PITCH SLIDER SET EfEsE B BK0025 TAIL PITCH CONTROL FORK EE eS8 15l e 1 24
BK0026 TAIL PITCH CONTROL LINKAGE | Efies % 2 24
BK0027 TAIL PITCH CONTROL SLIDER | EfeE /8 1 24
BK0028 TAIL PITCH CONTROL SLIDER BUSHING | B FHIEE 1 24
BK0075 LINKAGE BALL B 1 24
BK0082 COLLAR, d2xD3xL4 #hIR, d2xD3xL4 2 24
BK0546 PIN, 2mm #E3H, 2mm 2 -
HMF2-8N | SCREW, M2x8 [EEE+FI8HE, M2x8 1 24
HSE2-10B | SELFTAPPING SCREW, M2x8 | REIBIUZA: (f) , M2x8 | 2 24

-45-




SPARE PARTS LIST / #2EH+ B RS

@Wor

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
HMS15 E RING E 84018 4
HMV1060ZZ2Y | BEARING, d6xD10xW3 BRI, d6xD10XW3 2 24
PV0512-W | SKID DAMPER (WHITE) FIZREE () BKO819W | SKID DAMPER, WHITE FIZREARE 225 H 4
PV0523-1 | CARBON TAIL BOOM IiERE BK2556 CARBON TAIL BOOM(663mm) | Hixi#i#EE S (663mm) 1 25
PV0532-1 | CLUTCH LINER HeRh BK0887-1 | SHIM HaRds 2 15
PV0665 | ELEVATOR A ARM FHIEREARE BK0023 ELEVATOR CONTROL ARM LINK | FR#fpiE sz 2 19
BK0084 PIN e 2 19
PV0671-1 | CLUTCH BELL SET Has=Ea BV1194-1 | CLUTCH BELL SET BassEl 1 15
PV0678-1 | CARBON VERTICAL FIN BiEHEELTEE | BK2190 CARBON VERTICAL FIN R EE L TEE 1 25
HMC3-25B | SOCKET SCREW, M3x25 A7 B, M3x25 2
HMM3Z NYLON NUT, M3 LE5RIEME, M3 2 25
HMCS3-6B | SOCKET SCREW, M3x6 A7 EIRHE, M3x6 1 25
HMC3-10B | SOCKET SCREW, M3x8 A7 B, M3x8 1 25
PV0679-T | TAIL SUPPORT EBEXEEE BK0447 TAIL SUPPORT ROD END BEEIERER 4 26
BK0524-T | TAIL SUPPORT ROD EBEExES 2 26
HMJ2-8N | SELFAPPING SCREW BUR () , M2x8 4 26
PV0681 MAIN HUB BOLT FeBEEER | BKO616 SOCKET SCREW, M3x20 A7 EIEHR, M3x20 4 ik
HMM3Z LOCK NUT, M3 LEERIRIE, M3 4 ik
PV0682 MAIN SHAFT BOLT THEERETEMS | BK1197 MAIN SHAFT BOLT (B A7 AR 2 21
HMM3Z LOCK NUT, M3 LE5RIZME, M3 2 21
PV0769 | THRUST BEARING HHEshEGE HMX0409Y | THRUST BEARING e, d4xDIXW4 2 24
PVO771 BEARING EERE R HMV940ZZY | BEARING, d4xD9xW4 SEIREHR, d4xDIxW4 4 24
PV0919 BEARING LS HMV630ZZY | BEARING, d3xD6xW2.5 B, d3xD6XW2.5 4 7
PV1310-L | X50 FRP CANOPY (BLUE) X50 IEHTRE () BK2177-L | FRP CANOPY SET,X50 W AE B 1 29
BK0102 RUBBER GROMMET HEETHE 2 29
BK2278 CANOPY BRACKET TEARE E e 1 29
HNX3-12B | S.B.H SELF TAPPING SCREW | *[EEER; BB IR 2 29
PV1310-1 | CANOPY BRACKET, X50 HEERETEE, X50 BK0102 RUBBER GROMMET KEETHE 2 29
BK2278 CANOPY BRACKET TEARE E e 1 29
HNX3-12B | S.B.H SELF TAPPING SCREW | *[EEER; BB IR 2 20
PV1311 MAIN GEAR, 85T FeEEmaE, 85T BK2285 MAIN GEAR, 85T FiaERtg, 85T 1 20
PV1312 FLYBAR JOINT BALL LINK BEEEEEE BK2228 FLYBAR JOINT BALL LINK BEEERR 4 12
PV1313 120° CONTROL ARM 120° #FHEE BK2160-L | 120° CONTROL ARM(L) 120° ##HIEE (D) 1 23
BK2160-R | 120° CONTROL ARM(R) 120° B (R) 1 23
BK0649-2 | LINKAGE BALL(B) R\ EEEER LR (B) 6 23
HWV740ZZ2Y | BEARING, d4xD7xW2.5 BEREK, d4xD7XW2.5 4 23
BK0OO77 COLLAR, d3xD4xW6 BIR, d3xD4xW6 2 23
PV1313-1 | ARM COLLAR EEETHER BK2227 ARM COLLAR EEETHER 2 23
HMES3-30B | SET SCREW, M3x30 HIBA 7 BIRAE, M3x30 2 23
HMM3Z NYLON NUT, M3 EERIRIE, M3 2 23
PV1314 ELEVATOR ARM SET FHIFfEIESE BK0023 ELEVATOR CONTROL ARM LINK | Fi#fe:&@ e 1 19
BK2514 METAL ELEVATOR CONTROL ARM | &EFH [#REiEHIEE 1 19
BK0084 PIN BT 1 19
HMES3-3B | SET SCREW, M3x3 HIEA 7 BIRE, M3x3 1 19
HMCS3-10B | SOCKET SCREW, M3x10 A7 BIEHR, M3x10 1 19
BK2515 COLLAR, d3xD5xW4.2 RIS IR, d3XD5XW4.2 1 19
HMES3-8B | SET SCREW, M3x8 HIEA 7 VBIRKE, M3x8 1 19
PV1314-1 | METALELEVATOR WASHERMOUNT SET(L) | &BFHIBREREE (L) | BV2238 ELEVATOR WASHER MOUNT SET(L) | FRZREEE - EEAE () 1 14
HMC2-4B | SOCKET SCREW, M2x4 A7 B, M2x4 2 14
HMCS3-10B | SOCKET SCREW, M3x10 A7 VEIEHR, M3x10 1 14

-46-




SPARE PARTS LIST / # 2 EH+ B RS

_Imer

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
BK2515 COLLAR, d3xD5xW4.2 RIS IR, d3XD5XW4.2 1 14
PV1314-2 | METALELEVATOR WASHERMOUNT SETRI | &BHIBRERER(R) | BV2237 ELEVATOR WASHER MOUNT SET(R) | FHIgREEA R EERE (B) 1 14
HMC2-4B | SOCKET SCREW, M2x4 A7 BIRHE, M2x4 2 14
HME3-8B | SET SCREW, M3x8 IR BIEH, M3x8 1 14
PV1315 MAIN SHAFT LOCK RING FihEERE BK2206 MAIN SHAFT LOCK RING L8R 1 12
HME4-3B | SET SCREW, M4x3 HIBA 7 BIRE, Mdx3 2 12
PV1316 ONE WAY CLUTCHHOUSING | EmgazsE BV2281 ONE WAY CLUTCH HOUSING | EmgtaiE 1 20
HSAS3-8 BUTTON HEAD SOCKET SCREW, M3x8 | HEIZER \FEiZ#h, M3x8 4 20
BK2524 MAIN GEAR WASHER FratnE e 1 20
PV1317 CYCLIC SERVO TRAY BRI WE%‘%VE BK2259 SERVO FRAME B AR EEB 1 16
PV1318 TAIL BLADE SET (BLACK) EfleEiEE BK0404-B | TAIL BLADE(BLACK) EleE (%) 2 25
HMCS3-16B | SOCKET SCREW (M3x16) A7 IR (M3x16) 2 25
HMM3Z NYLON NUT, M3 LEERIRIE, M3 2 25
PV1319 DOUBLE LINK EEERE BK2179 DOUBLE LINK HREER 4 12
PV1320 COLLAR SET BIRIE BK2187 COLLAR, d3xD4xW3.8 #hIR, d3xD4xW3.8 4
BK2515 COLLAR, d3xD5xW4.2 EHIEERIR, d3XD5XW4.2 | 2
BKOO77 COLLAR, d3xD4xW6 HhIR, d3XxD4xXW6 4
BK0082 COLLAR, d2xD3xW4.2 #hIR, d2xD3xW4.2 4
BK0O76 COLLAR, d3xD4xW10 BIR, d3xD4xW10 2
PV1321 METAL SEESAW HUB TERTEETE | BV2186 METAL SEESAW HUB EBRETRETE 1 7
BK2187 COLLAR, d3xD4xW3.8 #hIR, d3xD4xW3.8 2 7
HSA3-10 | BUTTONHEAD SOCKET SCREW, M3x10 | H[EIRER; VB IR##R, M3x10 2 7
PV1322 METAL MIXING LEVER EBRTE Bv2183 METAL MIXING LEVER BRI 2 8
BK0649-1 | LINKAGE BALL(A) R\ EEERRIRAR (A) 4 8
BK0OO77 COLLAR, d3xD4xW6 BIR, d3xD4xW6 2 8
HSA3-10 | BUTTONHEAD SOCKET SCREW, M3x10 | HEZER; Btk M3x10 2 8
PV1323 METAL HEAD BUTTON TEREEGE | BK2182 METAL HEAD BUTTON TETEETIES 1 7
HMC25-8B | SOCKET SCREW, M2.5X8 A7 VBIEHE, M2.5X8 1 7
PV1324 METAL MAINROTORHUB | £BFftEETE | BV2181 METAL MAIN ROTOR HUB EBEREETE 1 7
BK2572 INNER DAMPER(7mm) RBEEYE (7Tmm) 2 10
BK2573 OUTER DAMPER(7mm) HNEHEEAE (7mm) 2 10
BKO616 SOCKET SCREW, M3x20 A7 VBIEHR (E5F), M3x20 2 ik
HMM3Z NYLON NUT, M3 LEERIRIE, M3 2 ik
PV1325 METAL WASHOUT BASE SRS BK2196 METAL WASHOUT BASE 1EHIES R 1 il
PV1326 METAL SWASHPLATE SET | £B+F 81 BV2188A | METAL SWASHPLATE BT 1 1
PV1327 SWASHPLATE CONTROLROD | +E2EEIR BK2209 SWASHPLATE CONTROL ROD | +F#iEE1E 2 ik
BK0075 LINKAGE BALL B 2 il
PV1328 FUEL TANK SET HREHE BV2230 FUEL TANK SET SHETE 1 22
PV1329 CARBON FRAME A= BK2215 SIDE FRAME SRR 1 14
PV1330 METAL TAIL ROTOR HUB BEREETE | BK2284 TAIL ROTOR HUB EleEEEHE 1 24
HMES-3B | SET SCREW, M3x3 HIEA 7 BIRE, M3x3 2 24
HMC25-6B | SOCKET SCREW, M2.5X6 R AR, M2.5X6 2 24
HMO26 WASHER, d2.8xD5xW0.5 #F, d2.8xD5xW0.5 4 24
PV1331-1 | METAL TAIL GRIP,X50 TEEFREEE) X50 | BV2580 METAL TAIL GRIP EEENEEE 2 24
HMX0409Y | THRUST BEARING, d4xDOxW4 | LE#EEHE, d4xDIxW4 2 24
HMV940ZZY | BEARING, d4xD9xW4 SEEREAE, d4xDOxW4 2 24
BK2276 WASHER, d4xD6xW0.5 EfeRBEH, ddxDBXW0.5 | 2 24
HMC2-10B | SOCKET SCREW, M2X10 A7 VARG, M2X10 2 24
BK0082 COLLAR, d2xD3xW4.2 IR, d2xD3xW4.2 2 24
PV1332 THROTTLE SERVO TRAY AP RIAR R E BK2232 SERVO FRAME A RIARHEEA (76x65x25) 1 16

47-




SPARE PARTS LIST / #2E+ B RS

_Imer

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
PV1334 HARDENED MAIN SHAFT SRIL T BK2289 HARDENED MAIN SHAFT st 1 ik
BKO616 SOCKET SCREW, M3x20 R ARG (E5F), M3x20 2 ik
HMM3Z NYLON NUT, M3 LEERIRIE, M3 2 ik
PV1335 MAIN SHAFT BEARING BLOCK | i = e BK2236 UPPER BRG HOUSING R 1 12
BK2225 LOWER BRG HOUSING R EE 1 15
BK2219 FRAME SPACER JBEETE 4 12,15
PV1336 LINKAGE ROD SET SR BK0092 LINKAGE ROD, 30mm IR, 30mm 4 28
BK2516 LINKAGE ROD, 40mm EHER, 40mm 6 12
BK0436 LINKAGE ROD, 55mm IR, 55mm 1 28
PV1337 TAIL CONTROL ROD EHEHIE BK2195 TAIL SERVO LINKAGE ROD, 345mm | EE{RIRRHEHENIIR, 345mm 1 28
BKO175 LINKAGE ROD, 575mm HEHIR, 575mm 1 28
BK0105-1 | TAIL CONTROL ROD JOINT EIFHIRHER 1 28
HME4-3B | SET SCREW, M4x3 IR BIRE, M4x3 2 28
BK0086 BALL LINK EREER 2 28
PV1338 TAIL CONTROL ROD JOINT | E¥Esligsmiz BK0105-1 | TAIL CONTROL ROD JOINT EIFHIRHER 1 28
HME4-3B | SET SCREW, M4x3 IR BIRE, M4x3 2 28
PV1339 OUTER DAMPER(7mm) ANBEEEE (Tmm) | BK2573 OUTER DAMPER(7mm) HNEHEEAE (7mm) 4 10
PV1339-1 | INNER DAMPER(7mm) REEEE (7mm) | BK2572 INNER DAMPER(7mm) REEEYE (7Tmm) 4 10
PV1340 MAIN GEAR WASHER Iﬁiﬁgﬂﬁ BK2524 MAIN GEAR WASHER FestE e 4 20
PV1341-1 | MAIN GEAR COLLAR, X50 FeagmidEmR, X500 | BK2290 COLLAR HHIR 1 21
PV1342 ONE WAY CLUTCH SHAFT | EmgiazsiniE BK2282 ONE WAY BEARING SHAFT BREME 1 20
BK1197 MAIN SHAFT BOLT, M3x20 R7NE TR, M3x20 1 21
HMM3Z NYLON NUT, M3 LE5RIZME, M3 1 21
BK2524 MAIN GEAR WASHER FratnE s 1 20
PV1343 CANOPY SPACER HRES BK0473-1 | CANOPY SPACER ERTIEE 1 22
BK0474 GROMMET BRBE 2 22
HNLR6 R CLIP RRZ i 2 22
PV1344 CLUTCH BEARING BLOCK RIEhEEAETE | BK2241-L | CLUTCH BEARING BLOCK(L) RREN SR E T (D) 1 15
BK2241-R | CLUTCH BEARING BLOCK(R) | EREitEihEE T E (f) 1 15
BK2219 FRAME SPACER BB 4 15
PV1345 PHASING CONTROL TRACK | #Bfi{ZH!EH, BK2248 PHASING CONTROL TRACK BT HEE, 1 22
HMES3-18B | SET SCREW, M3x18 HWIEA 7 BIRKE, M3x18 2 22
HMC2-4B | SOCKET SRCEW, M2x4 A7 EIRR, M2x4 2 22
PV1346 CANOPY RETAINING POST | #EEiatE BK2249 CANOPY RETAINING POST AR E IR 2 22
HMES3-18B | SET SCREW, M3x18 HWIEA 7 BIRKE, M3x18 2 22
PV1348 METALELEVATORLEVERROD | SEHRMHERIE | BK2161 ELEVATOR LEVER ROD FHIEREHERIR 1 19
HME3-8B | SET SCREW, M3x8 IR BIRH, M3x8 1 19
BK0649-1 | LINKAGE BALL(A) R EERE IR (A 2 19
PV1349 PLATE MOUNTING BLOCK EERE BK2240-R | PLATE MOUNTING BLOCK(R) | EE2EEEE(R) 2 18
BK2240-L | PLATE MOUNTING BLOCK(L) EBETE (L) 2 18
HMM3Z NYLON NUT, M3 LE5RIZME, M3 4 18
HMCS3-10B | SOCKET SCREW, M3x10 A7 BIEHR, M3x10 4 18
HMC3-14B | SOCKET SCREW, M3x14 A7 B, M3x14 2 26
PV1350 TAIL BOOM BRACKET EBEEETEE BK2217-L | TAIL BOOM BRACKETI(L) EEETEE () 1 13
BK2217-R | TAIL BOOM BRACKET(R) EEETE D) 1 13
BK2219 FRAME SPACER TEBEETE 4 13
HSAS3-6 BUTTON HEAD SOCKET SCREW, M3x6 | [BIZERY; V&R kk, M3x6 2 13
PV1351 ROD GUIDE MOUNTING BLOCK | RRHIIREE BK2247 ROD GUIDE MOUNTING BLOCK | EH18EE 1 22
HMC3-14B | SOCKET SCREW, M3x14 A7\ B, M3x14 1 22
HMCS3-10B | SOCKET SCREW, M3x10 A7 VEIEHR, M3x10 1 22

-48-




SPARE PARTS LIST / # 2 EH+ B RS

_Imer

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
PV1352 METAL MOUNTING BLOCK | &EBRItR#EER) BK2229 MOUNTING BLOCK BRIt #E5EAN 2 15,16
HMCS3-10B | SOCKET SCREW, M3x10 A7 VEIEHR, M3x10 6 15,16
PV1353 TANK RUBBER GROMMETS | HFEREBE BK2246 TANK RUBBER GROMMETS HIERERE 2 14
BK0274 RUBBER GROMMETS BRBH8E 2 14
PV1354 CARBONBOTTOM FRAME | HixigifftECEE BK2234 CARBOM BOTTOM FRAME iR 1 18
HMCS3-6B | SOCKET SCREW, M3x6) 77 B IR, M3x6 2 18
PV1355 COOLING FAN CASING RAEE HNX3-12B | S.B.H SELF TAPPING SCREW | HEZER; BB IR 4 18
BK2220 COOLING FAN CASING EEE 1 15
BK2219 FRAME SPACER JBEETE 1 15
HMC3-10B | SOCKET SCREW, M3x10 A7 B, M3x10 2 15
HNX3-12B | S.B.H SELF TAPPING SCREW | HEIZER; BB IR 4 15
PV1356 BLADE SUPPORT FieEETESE BK0116-1 | BLADE SUPPORT FlieEETESR 1
PV1357 SCREW BAG BHEHE BK0087 WASHER d3xD8xW1.4 7, d3xD8xW1.4 12
HNX3-12B | S.B.H SELF TAPPING SCREW | HEIZER; BB IR 12
HMC2-4B | SOCKET SCREW, M2x4 A7 BIRHE, M2x4 6
HME4-5B | SET SCREW, M4x5 IR BIRER, MAx5 6
HMES3-4B | SET SCREW, M3x4 HIER 7 VBIRKR, M3x4 6
HMS15 E RING BRI 6
HMC3-16B | SOCKET SCREW, M3x16 A7\ B, M3x16 6
HMM3Z NYLON NUT, M3 LE5RIZME, M3 6
PVv1358 FRAME SPACER INEBEEIE BK2219 FRAME SPACER BB 8
PV1359 ENGINE MOUNT,X50 SIZEEEE,X50 BK2231 ENGINE MOUNT S|ZEEE, X50 1 17
PV1360 STARTER SHAFT BEARING | ENEpiEdE#EiE X50 | HMVB96ZZY | BEARING d6xD15xW5 BRI, d6XxD15XW5 1 15
HMV1680ZZ2Y | BEARING d8xD16xW5 SEEREE, d8xD16XW5 2 15
PV1361 SPINDLE SET(7mm), X50 ETE#HE (7mm), X50 | BK2214 HARDENED FEATHERING SHAFT | 3t EE# (D7) 1 10
BK2525 FLAP COLLAR, d7xD10xW1.5 BEEIR, d7xD10xW1.5 2 10
BK2216 THRUST WASHER, d10xD13xW0.5 | LE##EF, d10xD13xW0.5 | 2 10
BK0435 WASHER, d4xD11xW1.7 B, d4xDI1xW1.7 2 10
HMC4-8B | SOCKET SCREW, M4 X8 M7 VEIEHR, M4 X8 2 10
PV1362 SPINDLE BRG. SET(7mm), d7xD13xW5 | Eeéasa s (Tmm), dnDiis | HMVASTOZZWY | BEARING, d7xD13xW5 SEERER, d7xD13xW5 2 10
PV1363 TAIL GRIP BEARING E e e A HMVI050ZZWY | BEARING, d5xD10xW3 SEXREHE, d5xD10xW3 2 24
PV1364 PINION GEAR(10T), X50 BaEhEsgm(10T), X650 | BKO779-1 | PINION(10T) EREDEA(10T) 1 15
PV1366 TAIL GEAR MOUNT SET AR ERER[E R BV2269 TAIL GEAR MOUNT SET REtRE T AR 1 13
PV1367 TAILPITCH CONTROL LEVER SET | EEfieBZHI1EiE BK2512 TAIL PITCH CONTROL LEVER | Efies8EHig 1 25
BKOO77 COLLAR, d3xD4xW6 HhIR,d3xDAXW6 1 25
BK0649-2 | LINKAGE BALL(B) R\ BEZEE LR (B) 1 25
HMC3-10B | SOCKET SCREW, M3x10 A7 B, M3x10 1 25
HMV740ZZY | BEARING, d4xD7xW2.5 BRI, d4xD7xW2.5 2 25
PV1368 BEARING BLOCK SET bR A BV2265 BEARING BLOCK SET e A AR 2 13
PV1369 TAIL DRIVE GEAR SHAFT | hfEERSEH BK2266 TAIL DRIVE GEAR SHAFT EhEERE) 1 13
BD7143 FIXED SCREW EENEHE IR (R) 1 13
HMY2-10 | PIN, d2x10 #hECEET, d2x10 1 13
PV1370 TAIL DRIVE GEAR-16T SET | #hEEESRESENER16T | BK2264 TAIL DRIVE GEAR-16T HhEERRENER-16T 2 13
HMY2-10 | PIN, d2x10 hEcEeT, d2x10 2 13
PV1371 TAIL GEAR SET AEERER-25T BK2267 TAIL GEAR-A AEERERA-25T 1 13
BK2268 TAIL GEAR-B AREEERB-25T 1 13
BD7143 FIXED SCREW (L) EENEHE TR (R) 1 13
BK2509 WASHER, d12xD14.5xW0.2 #p, d12xD14.5xW0.2 | 2 13
PV1372 METAL TAIL UNIT HOUSING SET | &=/BREEE BK2501 METAL TAIL UNIT HOUSING EBREE 1 25
BK2502 METAL TAIL PITCH CONTROLHOUSING | EE e B2 42 IS e 1 25

-49-




SPARE PARTS LIST / # 2 EH+ B R

_Imer

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
BK2053 TAIL ROTOR CASE BUTTON EEEER 1 25
BK2291 COLLAR, d15xD18x6.8L IR, d15xD18x6.8L 1 25
HMV1350ZZ2Y | BEARING, d5xD13xW4 SEEREHK, d5xD13xW4 2 25
HWMVE7012ZY | BEARING, d12xD18xW4 SEEREHE, d12xD18xW4 | 2 25
HMC2-6B | SOCKET SCREW, M2x6 AR, M2x6 1 25
HMC25-8B | SOCKET SCREW, M2.5x8 A7 EIRAE, M2.5x8 1 25
HMC3-6B | SOCKET SCREW, M3x6 R BIRHK, M3x6 1 25
HMCS3-10B | SOCKET SCREW (M3x10) ARG, M3x10 2 25
PV1373 AUTOROTATION TAIL DRIVE PULLEY(®0T) | BhfEEEEEENT#5-80T | BK2287 AUTOROTATION TAIL DRIVE PULLEY(80T) | EhEEEERS) F£5-80T 1 20
BK1197 MAIN SHAFT BOLT (M3x20) AEBEIHRRG, M3x20 | 1 21
HMM3Z NYLON NUT (M3) LEFRIRME, M3 1 21
PV1374 LENGTHENED RECEIVER TRAY | NIEREVZEITHEEE | BK2257 LENGTHENED RECEIVER TRAY | IR EY I 1 22
HNX3-12B | S.B.H SELF TAPPING SCREW M3X12 | *[EIFER ;BB TIEH 4 22
PV1375 TAIL DRIVE SHAFT SET ESEEhEhiE BVv2552 TAIL DRIVE SHAFT SET ESEEnEhiA 1 23
HMC?25-12B | SOCKET SCREW (M2.5X12) A BIERK, M2.5x12 2 23
HMM25Z | NYLON NUT(M2.5) LEFRIRIE, M2.5 2 23
PV1376 TAILDRIVE SHAFT BRG SET | E&himiEtAERE | BK2529 TAIL DRIVE SHAFT BRG EEEhERE 2 23
HMV1680ZZ2Y | BEARING SREREHK, d8xD16xW5 2 23
PV1377 ROD GUIDE EER BK2559 ROD GUIDE EEER 3 25
HNN2-6B | TAPPING SCREW, M2X6 BB, M2X6 3 25
PV1378 TAIL ROTOR SHAFT EEle s fainiE () | BK2280 TAIL ROTOR SHAFT EE e 2ttt (Eh1E) 1 24
BD7143 FIXED SCREW EENHE FIRMN (R 1 25
PV1379 LINKAGE BALL SCREW SET | EkEEMZR#AE BK0649-1 | LINKAGE BALL SCREW Wﬁ%ﬁ?ﬁﬂ@ﬁﬁ‘ﬁff 10 | 811,19
BK0649-2 | LINKAGE BALL SLEFTAPPING SCREW | Ay VB i EKEE R TRURA% | 10 | 91012827
PV1401 METALMAINROTORGRIP SET | /B fiesRedkEH | BV2574 METAL MAIN ROTOR GRIP TBEEE e 2 10
BK2216 THRUST WASHER Jistiiz=)o 2 10
HMX0612 | THRUST BEARING 1EHE S 2 10
BK2578 METAL ROTOR GRIP POST TEREIEEE 2 10
BK2579 METAL ROTOR GRIP LEVER B R 2 10
HSAS3-6 BUTTON HEAD SOCKET SCREW(M3x6) | [BIZER07 WS HR % 4 10
BK0649-1 | LINKAGE BALL(A) ESPAVEEpEEESEL R 2 10
HMCS3-8B | SOCKET SCREW, M3X8 AR 2 10
PV1402 METALMANROTORGRIPPOST | BT 88EE7fE | BK2578 METAL ROTOR GRIP POST EEEEEESE 2 10
BK0649-1 | LINKAGE BALL(A) ESPAVEEpEEESEL R 2 10
PV14083 METAL FLYBAR CONTROL ARM STEEER | BK2184 METAL FLYBAR CONTROL ARM BB TEEE 2 9
BK2185 METAL FLYBAR CONTROL ARMPOST | /BB E REEET I 2 9
BK0649-1 | LINKAGE BALL(A) ESPAVEEPEEESEL 2 9
HMC2510B | SOCKET SCREW AR 2 9
HME4-5B | SET SCREW HIER T BIR 2 9
PV1404 METAL FLYBAR CONTROL ARMPOST | £BIBTBEEZIT | BK2185 METAL FLYBAR CONTROL ARMPOST | /B8 T REEE 7T 2 9
BK0649-1 | LINKAGE BALL(A) ESPRV=SPE=EE-SEL T 2 9
PV1405 METAL FLYBAR CONTROLLEVER | £BRBTEEHEE | BV2199 METAL FLYBAR CONTROL LEVER | &BiaTEsEHE 2 1k
BK0OO77 COLLAR HE 2 1k
HSA3-10 | BUTTON HEAD SOCKET SCREW | [BIZER \FB iRk 2 ik
BK0088 WASHER ) 2 1k
PV1415 METAL TAIL SUPPORT BRACKET | EBEZISIRETE | BK2563 METAL TAIL SUPPORT BRACKET(UPPER) | /B EIEEE (L) 1 26
BK2564 METAL TAIL SUPPORT BRACKET(LOWER) | EEBEIEE(T) 1 26
HMM3Z SET SCREW LEFRIRME 2 26
HMC3-16B | SOCKET SCREW ESPAVEEL 2 26
PV1417 METAL ROTOR GRIP LEVER | s /EB#5Ee 1R ES BK2579 METAL ROTOR GRIP LEVER B 2 10

-50-




SPARE PARTS LIST / # 2 EH+ B R

_Imer

No. Description =ajvg=y Part No. | Description SRvE=Y ] Qty | Index Page
HSA3-6 BUTTON HEAD SOCKET SCREW, M3x6 | [BIZER07 W HE Ak 4 10
HMCS3-8B | SOCKET SCREW, M3X8 ESPRV=E] S 2 10

PV1418 METAL MAINROTORGRIP | £EBfiesE%sEE (A88) | BV2574 METAL MAIN ROTOR GRIP EBheEE R 2 10
BK2216 THRUST WASHER IR 2 10
HMX0612 | THRUST BEARING Blati: S 2 10

PVv1380 TAIL UNIT LINING EEER# BK2527 TAIL UNIT LINING EEERH 1 24

-51-




OPTIONAL PARTS / cHERFEMH TR

_Imler

/7

000
©oe

\

7 s
1179-B PV0036 PV0062-Y PV0103 PV0106
MACRE (F8),2ft PADDLE(BLACK), 30g RUBBER GROMMETS(YELLOW) ~ Carbon Tail Boom Support  COOLING FAN
SILCONE FUEL LINE,2ft  f&EE(®), 309 HEETREE (2E) AR ST IE 28 B AR

%

V=
SEN

% o
::ﬁ‘

g

- "D "D

-n =D =D

(1

PV0384 PV0439 PPV0439-L Pv0457 PV0466
WIRE CLAMP METAL TAIL PITCH FORK  METAL TAIL PITCH FORK(BLUE) METAL TAIL SLIDER METAL TAIL PITCH FORK
ERREEME FEfr g e EENie SR 122 e (B5) EBEIEETHBEE SEEIEETHE
PV0482-R PV0512-Y PV0512-L PV1310 PV1310-W
ULTRA LIGHT PADDLE(RED), 20 SKID DAMPER (YELLOW)  SKID DAMPER (BLUE) X560 FRP CANOPY (RED)  X50 FRP CANOPY (UNPAINTED WHITE)
HBEEEREE (f1)209g FIZREARE (=) FAIZREARE (B5) XSOIHHEERE (f1&) XSOIGHIMIRE (REZRER)
& &5 N
— e,
L g
4
L 4

PV1310-Y PV1310-G PV1406 PVv1407 PV1408
X50 FRP CANOPY (YELLOW) X50 FRP CANOPY (GREEN)  METAL UPPER-BRG BLOCK  METAL LOWER-BRG BLOCK 120° METAL CONTROL ARM
XS0IZMHERE (HE) XSOIRMEHERE (1RE) iz B8 B R EE /B T ER 120° SRR

i

& - -
l/: “‘ ¢ g > %/
Vg 5 ‘/ 7/ '/ °, i /
7/, 1,
Pp il

PV1409 PV1410 PV1413 PV1414

140° METAL CONTROL ARM 140° CONTROL ARMLINKAGEROD ~ TAIL CONTROL ROD JOINT  METAL STABILIZER CONTROL CAGE
140° EBIEFIEE 140° 1ZHIEREEER TSR EBETRITHIE

-52-




Exploded View / SRV E B @Tm

PV0053

PV1361

PV0365

PV1323

PV1362

PV1401

PV1324

PV0482-L

PV1326

PV1379

MAIN ROTOR HEAD

PV1404

Nﬁ?
L

PV1418

PV0053

PV1401

PV1403

—PV1316




Exploded View / R EEIG 111:_:;%0?

/ﬁi\mﬁpvmm

@“PVT&GQ

&

PV1353

. PV1314-

PV1350

PV1314-1

PV1335

PV1357

| pviosei g
PV1314:27 | - “PV0360°
PV1329

%onqgs,o«"/

PV1351

| PV0359




@ hunder
iger

SKID & ENGINE MOUNT

Exploded View / 1R} EEER

PV1313-1

PV1346

PV0035-2

-55-



Exploded View / R EEIG Wer

TAIL UNIT

PV1375

PV1376

PV0347 |

Sz [ pvi3s7

PV1380

o ]
PV0679-T =

PV0504

PV1318

PV0670-1

PV1379

PV1367

-56-




SPECIFICATION / #3185

Fuselage Length / £&:

Fuselage Width / £&:

Main Rotor Diameter / fig& et E1&:
Main Rotor Length / FiEEBRE:

Tail Rotor Length / EBitERE:

Tail Rotor Diameter / EleR s EE:
Gear Ratio / E5sRESHLL:

Fully Equipped Weight / £ECES:
Fuel Tank Capacity / SHfERE:
Header Tank Capacity / BIHfERE:

1200mm (47.24")
200mm (7.87")
1345mm (52.95")
600mm (23.62")
95mm (3.74")
260mm (10.24")
1:8.5:4.56

3,2509 / 7.16 Ibs.(w/o fuel)
420cc

60cc

] Weitht'i:machined metal tail case (weighs only 26 grams).

arbon frame with slim profile (only 30mm wide).
le thrust bearings and metal tail grips with 95mm blades.
and vented clutch bell / Metal-reinforced ribs.
it and vented main and tail gear set design.
1t and rugged landing skid.
se plate and carbon fin.
an for efficient heat dissipation.
rLCk tray for electronic devices.
eader tanks (total capacity: 480 cc).
Color stream preprinted fiberglass canopy.
1t paddles for 3D (weigh only 20 grams)
lective & +/- 25° cyclic travel.

5 1 . ;
cient Jcore‘ué tube drive system for crisp rudder response & 100% power transfer.

H N

 BNERHEEES \
 —BERRIT LSRR (1226/ S
 BEELSBiEREE A
REEEEAYES  BNEESE
B,
6.
7.
8.
9.

SBUE BT BIEETE
s8{b10mmEEEd » 7mmigil B SmmE i
IEEBUTIMEE - SSEERESEEL
BRI SR M ARG (E30mmE)
1B MMER T B A AR BBk R ) T8 L HEBR R

10. HE(LIBTR SRS RIE S E BRI LA
1. EE(BTEFEERR EESEEmE

12. SR ez

13. Bt ER R i EE T EE

14, SNEEBAAEEES

16, Z[EX B FRIBEEERET

16. IREHAE - FEMES 2:2480cc

17. [RRREE el S ERE R IR IR =

18. 1AL fB205e SDhREF &1k T {§r38

19. EhesBIAE+-15E - FEE{TIZE+/-25F




	P00-cover-P00.pdf
	P01-ok.pdf
	P02-ok.pdf
	P03-ok.pdf
	P04-ok.pdf
	P05-ok.pdf
	P06-ok.pdf
	P07-ok.pdf
	P08-ok.pdf
	P09-ok.pdf
	P10-ok.pdf
	P11-ok.pdf
	P12-ok.pdf
	P13-ok.pdf
	P14-ok.pdf
	P15-ok.pdf
	P16-ok.pdf
	P17-ok.pdf
	P18-ok.pdf
	P19-ok.pdf
	P20-ok.pdf
	P21-ok.pdf
	P22-ok.pdf
	P23-ok.pdf
	P24-ok.pdf
	P25-ok.pdf
	P26-ok.pdf
	P27-ok.pdf
	P28-ok.pdf
	P29-ok.pdf
	P30-ok.pdf
	P31-ok.pdf
	P32-ok.pdf
	P33-ok.pdf
	P34-ok.pdf
	P35-ok.pdf
	P36-ok.pdf
	P37-ok.pdf
	P38-ok.pdf
	P39-ok.pdf
	P40-ok.pdf
	P41-ok.pdf
	P42-ok.pdf
	P43-ok.pdf
	P44-ok.pdf
	P45-ok.pdf
	P46-ok.pdf
	P47-ok.pdf
	P48-ok.pdf
	P49-ok.pdf
	P50-ok.pdf
	P51-ok.pdf
	P52-ok.pdf
	P53-ok.pdf
	P54-ok.pdf
	P55-ok.pdf
	P56-ok.pdf



